ENGINE

D1050-011A



ENGINE

Model Item Partno Description Specification Quantity

E15-800 01 E150000A04 ENGINE E15-CABx800 1
E15-600 * [E150000A03 ENGINE E15-CABx600 1




FRONT FENDER

D1050-021A



FRONT FENDER

Model Item Partno Description Specification Quantity
01 F210016A98 HANDLEAR HOLDER COVER 1
02 F230001-15 HEADLIGHT SHADE 1
03 F230002-98 FRONT FENDER 1
04 F230003-98 DECORATION,FRONT 1
05 F230012A98 PLUG LEFT FRONT 1
06 F230013A98 PLUG RIGHT FRONT 1
07 A050024-41 HEXAGONAL FLANGE BOLT M6x1.0x16L 3
08 A050059-44 PAN HEAD BOLT M6%1.0x16L 2
09 A050077-43 HEXAGONAL FLANGE BOLT M6x1.0%x25L 2
10 A050130-41 HEXAGONAL FLANGE BOLT M6%1.0x16L 2
11 A130018-43 TAPPING SCREW 5mmx12L 4
12 F020195-43 CLIP NUT M6x%1.0 2
13 F230049-00 HEADLIGHT SHADE COVER UP LEFT 1
14 F230050-00 HEADLIGHT SHADE COVER UP RIGHT 1
15 A120016-00 RIVET D4%.94 8




REAR FENDER

D1050-031A



REAR FENDER

Model Item Partno Description Specification Quantity
01 F210161-50 BRACKET, REFLECTER 4
02 F230004-15 LEFT FOOT BOARD 1
03 F230005-15 RIGHT FOOT BOARD 1
04 F230006-98 REAR FENDER 1
05 F230007-15 DECORATION,TAIL LIGHT 1
06 F230014A98 PLUG LEFT REAR 1
07 F230015A98 PLUG RIGHT REAR 1
08 A050303-43 CROSS-SLOTTED TRUSS HEAD MACHINE SCREWS M6x1.0%20L 2
09 A050024-41 HEXAGONAL FLANGE BOLT M6x1.0x16L 4
10 A050032-41 SCREW M6x%1.0x16L 8
11 A050091-41 MACHINE SCREW M6x1.0x12L 8
12 A100036-42 CLIP NUT M4 4
13 A130024-43 TAPPING SCREW 4x12L THREAD CUTTING 3
14 A130018-43 TAPPING SCREW 5mmx12L 8
15 F020195-43 CLIP NUT M6x%1.0 14
16 F020265-00 REFLECTER RED 2
17 F020266-00 REFLECTER YELLOW 2
18 F230028-00 HEAT INSULATE 1
19 A220021-00 CLIP 2




REAR FENDER(565c.c.)

D1050-041A



REAR FENDER(565c.c.)

Model Item Partno Description Specification Quantity
01 F210161-50 BRACKET, REFLECTER 4
02 F230004-15 LEFT FOOT BOARD 1
03 F230005-15 RIGHT FOOT BOARD 1
04 F230006-98 REAR FENDER 1
05 F230007-15 DECORATION,TAIL LIGHT 1
06 F230014A98 PLUG LEFT REAR 1
07 F230015A98 PLUG RIGHT REAR 1
08 A050016-41 HEXAGONAL FLANGE BOLT M6%1.0%20L 2
09 A050024-41 HEXAGONAL FLANGE BOLT M6x1.0x16L 4
10 A050032-41 SCREW M6x1.0x16L 8
11 A050091-41 MACHINE SCREW M6%1.0x12L 8
12 A080102-00 RUBBER WASHER D6xD19x%3t 2
13 A100036-42 CLIP NUT M4 4
14 A130024-43 TAPPING SCREW 4x12L THREAD CUTTING 3
15 A130018-43 TAPPING SCREW 5mmx12L 8
16 F020195-43 CLIP NUT M6x1.0 14
17 F020265-00 REFLECTER RED 2
18 F020266-00 REFLECTER YELLOW 2
19 F230028-00 HEAT INSULATE 1
20 A220021-00 CLIP 2




LUGGAGE COMPARTMENT

D1049-051A



LUGGAGE COMPARTMENT

Model Item Partno Description Specification Quantity
01 F210013A15 LUGGAGE COMPARTMENT BLACK 1
02 F210024-42 BRACKET, SEAT HOOK 1
03 F210025A15 AIR CLEANER COVER 1
04 F210026-00 GASKET 1
05 F210042-50 BRACKET,SEAT HOOK 1
06 F210133-00 SCREEN 1
07 A050017-41 HEXAGONAL FLANGE BOLT M6x1.0x12L 2
08 A050279-41 HEXAGONAL FLANGE CROSS BOL” M6x1.0x18L 1
09 A050280-41 HEXAGONAL FLANGE CROSS BOL M6x1.0%x20L 4
10 A090049-00 SHOCKPROOF 4
11 A090050-00 PLUG 3
12 A100037-42 CLIP NUT 3
13 A130018-43 TAPPING SCREW 5mmx12L 1
14 A220020-41 CLAMP D17x12x1.0t 1
15 A230292-50 BRACKET BATTERY 1
16 F020195-43 CLIP NUT M6x1.0 14
17  A220087-00 CLAMP (¥21.7x15%1.4t 1
18 F150130-00 DRAINAGE PLUG 1
19 A050272-41 HEXAGONAL FLANGE BOLT M6X1.0X18L 2
20 A050024-41 HEXAGONAL FLANGE BOLT M6%1.0x16L 2
21 A050023-41 HEX WASHER FACE BOLT M6x1.0x20L 4
22 A090064-00 SHOCKPROOF 2
23 A130005-43 TAPPING SCREW 5mmx16 3
24 F210082-00 MIST FILTER 1




SEAT

D1049-061A



SEAT

Model Item Partno Description Specification Quantity
01 F210012A00 SEAT 1
02 A090049-00 SHOCKPROOF 6
03 A090050-00 PLUG 2
04 F210036-42 BRACKET,SEAT 1
05 A130018-43 TAPPING SCREW 5mmx12L 2




FRAME( CAB EXCLUSIVE)

)

=

A\
=3
on

A

\/f &

D1050-051A



FRAME( CAB EXCLUSIVE )

Model Item Partno Description Specification Quantity
01 F210044F48 FRAME 1
*  F210044F00 FRAME E.D+POWDER COATING BLACK 1
02 F210078-50 RR STABILIZER 1
03 F210079-50 BRACKET 2
04 F210080-00 RUBBER 2
05 F210143-50 WATER HOSE SUSTENTACULAR 1
06 F210144-50 WATER HOSE SUSTENTACULAR |
07 F230010-48 FOOTREST RH LEFT 1
08 F230011-48 FOOTREST LH RIGHT 1
09 F230018-50 BRACKET ,REAR FENDER LEFT 1
10 F230019-50 BRACKET ,REAR FENDER RIGHT 1
11 F230024A48 FRAMEHEADLIGHT SHADE 1
12 F230025-00 BUMPER 1
13 A050024-41 HEXAGONAL FLANGE BOLT M6x1.0x16L 4
14 A050049-41 HEXAGONAL FLANGE BOLT M8x1.25x16L 12
15 A050081-43 HEXAGONAL FLANGE BOLT M6%1.0x10L 2
16 A050201-41 HEXAGONAL FLANGE BOLT M10x1.25%25L 8
17 A050267-41 HEXAGONAL FLANGE BOLT M12xP1.25x170L 2
18 A050268-41 HEXAGONAL FLANGE BOLT M12xP1.25x128L 1
19 A060008-41 INSERT LOCK NUT M12x1.25 3
20 A080009-41 SPRING WASHER (”10.2%3.7x2.5t 8
21 A080098-41 SPACER D6.5x312x1.0t 2
22 A080124-00 BUSH 2
23 A120011-00 RIVET D4%6 2
24 A130005-43 TAPPING SCREW 5mmx16 9
25 A220055-00 HOSE 2
26 A990432-02 VIN PLATE e4*2002/24*2833 1
27 A220091-00 PLUG ¥42-FK01021A 2




FRAME( CAB EXCLUSIVE)

D1050-051A



FRAME( CAB EXCLUSIVE )

Model Item Partno Description Specification Quantity
28 F210113-48 BASE, TRAILER BALL 1
29 A050285-41 HEXAGONAL FLANGE BOLT M10x1.25%x25L-10T 3
30 A060069-41 HEX NUT M18x1.5 1
31 A080122-41 SPRING WASHER D19%A29%4+t 1
32 A930025-00 TRAILER BALL 1
33 F210448A48 BRACKET,IGNITION COIL 1
34 A050064-41 HEX BOLT M6x1.0x10L 2




FRAME(565c¢.c.)( CAB EXCLUSIVE )

D1050-061A



FRAME(565c¢.c.)( CAB EXCLUSIVE )

Model Item Partno Description Specification Quantity
01 F210044E48 FRAME 1
*  F210044E00 FRAME E.D+POWDER COATING BLACK 1
02 F210078-50 RR STABILIZER 1
03 F210079-50 BRACKET 2
04 F210080-00 RUBBER 2
05 F210143-50 WATER HOSE SUSTENTACULAR 1
06 F210144-50 WATER HOSE SUSTENTACULAR |
07 F230010-48 FOOTREST RH LEFT 1
08 F230011-48 FOOTREST LH RIGHT 1
09 F230024A48 FRAMEHEADLIGHT SHADE 1
10 F230025-00 BUMPER 1
11 A050024-41 HEXAGONAL FLANGE BOLT M6x1.0x16L 4
12 A050049-41 HEXAGONAL FLANGE BOLT M8x1.25x16L 10
13 A050081-43 HEXAGONAL FLANGE BOLT M6%1.0x10L 2
14 A050201-41 HEXAGONAL FLANGE BOLT M10x1.25%25L 8
15 A050267-41 HEXAGONAL FLANGE BOLT M12xP1.25x170L 2
16 A050268-41 HEXAGONAL FLANGE BOLT M12xP1.25x128L 1
17 A060008-41 INSERT LOCK NUT M12x1.25 3
18 A080009-41 SPRING WASHER (”10.2%3.7x2.5t 8
19 A080098-41 SPACER D6.5x12x1.0t 2
20 A080124-00 BUSH 2
21 A120011-00 RIVET D4%6 2
22 A130005-43 TAPPING SCREW 5mmx16 9
23  A220055-00 HOSE 2
24  A990432-00 VIN PLATE e4*2002/24*2833 1
25 A220091-00 PLUG ¥42-FK01021A 2
26 F210113-48 BASE, TRAILER BALL 1
27 A050285-41 HEXAGONAL FLANGE BOLT M10x1.25%x25L-10T 3




FRAME(565c¢.c.)( CAB EXCLUSIVE )

D1050-061A



FRAME(565c¢.c.)( CAB EXCLUSIVE )

Model Item Partno Description Specification Quantity
28 A060069-41 HEX NUT M18x1.5 1
29 A080122-41 SPRING WASHER D19%A29%4t 1
30 A930025-00 TRAILER BALL 1
31 F210448A48 BRACKET,IGNITION COIL 1
32 A050064-41 HEX BOLT M6x1.0x10L 2




INDICATOR T/M LEVEL

D1049-081A



INDICATOR T/M LEVEL

Model Item Partno Description Specification Quantity
01 F210073-00 KNOB, T/M LEVER 1
02 A060080-45 NUT M8x1.25 1
03 F210033C00 INDICATOR T/M LEVEL 1
04 F210020-00 COVERT/M LEVEL 1
05 A130018-43 TAPPING SCREW 5mmx12L 4
06 A050024-41 HEXAGONAL FLANGE BOLT M6%1.0x16L 2
07 F210071B00 INDICATOR T/M LEVEL ASSY 1
08 A090054-00 BUSHING 1
09 F210068B45 SHIFT LEVEL 1
10 F210069-00 INDICATOR T/M LEVEL 1
11 F210066-00 BRACKET , INDICATOR T/M LEVEL 1
12 A080121-00 SPACER 116.2xA25%1.5t 2
13 A080105-41 WASHER D6.2xA21x1.0t 3
14 A050017-41 HEXAGONAL FLANGE BOLT M6x1.0x12L 2
15 A050262-00 HEX SOCKET BOLT 1
16 A110060-44 SPRING 1
17 A060053-41 HEX INSERT LOCK NUT M6x%1.0 3
18 F210023-00 ROD,LEVEL ASSY 1
19 F210021-00 TIE ROD END RIGHT 1
20 F210022-42 ROD,LEVEL 1
21 A060001-41 NUT M6x%1.0 1
22 A060074-41 NUT M6x1.0-LH 1
23 F210129-00 SHAFT,LEVEL 1
24 F210128-50 LEVEL 1
25 F210029-00 TIE ROD END LEFT 1




DUCT,CVT( CAB EXCLUSIVE )

D1050-071A



DUCT,CVT( CAB EXCLUSIVE )

Model

[tem

Part no

Description

Specification

Quantity

01
02
03
04
05
06
07
08
09
10
11
12
13
14
15
16
17
18
19
20
21
22
23
24
25

F210340-00
F210084-00
F210083-00
F210082-00
F210081-00
F210040-00
F210338-00
F210154-00
A050024-41
A130003-00
A220056-00
A220057-00
A030051-02
F210028-00
A050296-43
A220090-00
F150130-00
F210339-00
F210341-00
F210342-00
F210343-50
A230367-50
A050017-43
F210378-00
A220047-00

CVT BREATHER
CONNECT, BREATHER

SCREEN

MIST FILTER

SCREEN
SCREEN

CONNECTOR1 » CVT DUCT RR
FOAM CORE,AIR CLEANER
HEXAGONAL FLANGE BOLT
TAPPING SCREW

ZEBRA HOSE CLAMPS
ZEBRA HOSE CLAMPS

WASHER

INTAKE DUCT
HEX SOCKET SCREW

CLAMP

DRAIN COVER

CONNECTOR?2 » CVT DUCT RR
CVT DUCT RR

CONNECTOR3 > CVT DUCT RR
HOSE BRACKET

BRACKET

HEXAGONAL FLANGE BOLT

FILTER

ZEBRA HOSE CLAMPS

M6%1.0x16L
4mmXx10L
52-76x12.7
65-89x12.7
D64xA80x8t,CR

M6X1.0X10L
D23x12x1.2t

M6x1.0x12L

40-64x12.7

e G O 'O T - W S W NG N6 » T NG Y S G G G W T Wy S Gy B W




DUCT,CVT( CAB EXCLUSIVE )

D1050-071A



DUCT,CVT( CAB EXCLUSIVE )

Model Item Partno Description Specification Quantity
800 26 E150246A00 CARBURETOR 750c.c. 1
600 *  E150245-00 CARBURETOR 565c.c. 1
27 A050281-00 SPECIAL HEAD SCREW M4x0.7x8.8L 3
800 28 A240008-41 CARBURETOR,PLATE 15kw,800c.c. 1
600 *  A240007-41 CARBURETOR,PLATE 15kw,600c.c. 1




PROTECTOR( 702 & 703 & 704 EXCLUSIVE)

D1049-101A



PROTECTOR( 702 & 703 & 704 EXCLUSIVE)

Model Item Partno Description Specification Quantity
01 F210109-00 PROTECTOR,FRONT 1
02 F210119B00 PROTECTOR,ENGING 1
03 F210120-00 PROTECTOR,REAR 1
04 A050022-41 HEX WASHER FACE BOLT M6x1.0x18L 6
05 A050223-41 HEXAGONAL FLANGE BOLT M10x1.25x18L 2
06 A050023-41 HEX WASHER FACE BOLT M6%1.0x16L 4







RACK,REAR(565c¢.c.)

Model Item Partno Description Specification Quantity

01 F230039C00 RACK,REAR 1
02 A050049-41 HEXAGONAL FLANGE BOLT M8X1.25X16L 4




MUFFLER

D1050-091A



MUFFLER

Model Item Partno Description Specification Quantity
01 F210150-57 GUIDE PLATE, MUFFLER 1
02 A050001-41 HEXAGONAL FLANGE BOLT M10xP1.25x40L 2
03 A050080-41 HEXAGONAL FLANGE BOLT M6%1.0x8L 2
04 A060014-41 INSERT LOCK NUT M8x1.25 2
05 A080127-00 GASKET D41 x50%4.8t 1
06 F210159B00 EXHAUST PIPE 1
07 F210160C00 MUFFLER 1
08 F210170-00 GHAPHITE WASHER 1
09 F210171-00 CLAMP 1




HANDLEBAR( CAB EXCLUSIVE )

D1049-131A



HANDLEBAR( CAB EXCLUSIVE )

Model

[tem

Part no

Description

Specification

Quantity

01
02
03
04
05
06
07
08
09
10
11
12
13
14
15
16
17
18
19
20

F210174-50
F210060-00
F210061-00
F020118-00
F020117-00
A160019-00
A050029-43
A160016-00
A160006-00
A190139-00
A190089-00
A190136-00

HANDLEBAR

THROTTLE WIRE

CHOKE CABLE

UPPER HANDLEBAR CLAMP (L)
UPPER HANDLEBAR CLAMP (R)
HANDLE GRIP

HEX SOCKET BOLT

REAR-VIEW MIRROR
REAR-VIEW MIRROR

LEFT LEVER ASSY

RIGHT LEVER ASSY

LEFT LEVER ASSY

A190180A00 RIGHT SWITCH

A190177-00

REVERSE OVERRIDE SWITCH

F210181A00 PARKING CABLE ASSY'
A190138A00 PARKING LEVER

A050049-41
A050053-41
F210186-00
A160018-00

HEXAGONAL FLANGE BOLT
HEX SOCKET BOLT
REAR-VIEW MIRROR PARTS
REAR-VIEW MIRROR ASSY

b B

RIGHT
LEFT

M6x1.0%x25L

14

M8x1.25x16L
M6x1.0x20L

1

R R NNRRPRRPR R R R R R R RNNR R R




STEERING

d
=S

—

D1049-141A



STEERING

Model Item Partno Description Specification Quantity
01 F210494-48 SHAFT,STEERING 1
02 F210075-00 STEERING TIE-ROD ASSY. 2
03 F140019-00 STEERING SHAFT BRACKET 2
04 F140033-00 PIN D25%A18%37.5L 1
05 F140142-00 SEAL COVER D18.1xA35xD44x6.2t 2
06 F140145-42 SPACER 2
07 F140082-41 PLATE 1
08 A020007-00 BUSH BEARING D28x325%35L 1
09 A030034-00 OIL SEAL 2
10 A050199-41 HEXAGONAL FLANGE BOLT M8x1.25%75L, 2
11 A060026B42 CASTLE NUT M14x1.5-11 1
12 A060083-42 CASTLE NUT M10x1.25x10t 4
13 A070002-41 COTTER PIN 3.2x34.5L 1
14 A070011-41 COTTER PIN 2.5%34 5L 4
15 A080009-41 SPRING WASHER (”10.2x3.7x2.5t 2
16 A080033-41 WASHER (010.4x22%1.6 2
17 A080087-41 WASHER D14.5xA36%2.5t 1
18 A080088-41 WASHER D205%A36%2.5t 1
19 A080011-00 WASHER ”10.3x15%1.5 2




FRONT SUSPENSION (L)

D1050-101A



FRONT SUSPENSION (L)

Model Item Partno Description Specification Quantity
01 F210074-00 BALL JOINT M12x1.25 2
02 F210123A01 ABSORBER,FRONT SHOCK 390Lx845S 1
03 F210095-50 L.COVER, BRAKE DISK 1
04 F210436-00 FRONT STEERING KNUCKLE (L) 1
05 F210115A00 PROTECTOR,DRIVER SHAFT L.H 1
06 F210239A01 LOWER A-ARM,FRONT 1
07 F210242A01 UPPER-LEFT A-ARM,FRONT 1
08 F020140-00 GREASE VALVE 1
09 AO010080-14 DOUBLEROW ANGULAR CONTACT BALL BEARING DAC3055W-TPTP 1
10 A020016-00 BUSH,ENG MTG D35x38L-d10.2x40L 2
11 A020017-00 BUSH D17xAD25%23L, 2
12 A030054-00 OIL SEAL TC9Y 38 55 8/12 1
13 A030056-00 OIL SEAL TC9Y 3855 8/8.5 1
14 A030058-00 CAP 2
15 A050008-41 HEX SOCKET BOLT M8x1.25%25 2
16 A050017-41 HEXAGONAL FLANGE BOLT M6x1.0x12L 5
17 A050174-41 HEXAGONAL FLANGE BOLT M10x1.25%170L 1
18 A050213-41 HEXAGONAL FLANGE BOLT M10x1.25%50L-8T 1
19 A050230-41 HEXAGONAL FLANGE BOLT M10x1.25%x60L-10T 2
20 A060007-41 HEX INSERT LOCK NUT M10x1.25 5
21 A060082-42 CASTLE NUT M12x1.25%10t 2
22 A070011-41 COTTER PIN 2.5%34.5L 2
23 A080012-41 SPRING WASHER (P8.2%3.2x2t 2
24 A080095-41 SPACER D8.2x(A16x1t 2
25 A090057-00 SPACER D17xA10%x147 4L 1
26 A100021-43 CIRCLIP,C TYPE A30x1.5t 2
27 A100039-00 CTYPE 55 1
28 A080130-47 SPACER D12.2x22x71.0t 2
29 A050185-41 HEXAGONAL FLANGE BOLT M10x1.25%70L 1




FRONT SUSPENSION (L )(STREET VERSION)

D1050-111A



FRONT SUSPENSION (L ) (STREET VERSION)

Model Item Partno Description Specification Quantity
01 F210074-00 BALL JOINT M12x1.25 2
02 F210313-00 ABSORBER,FRONT SHOCK 370Lx70S 1
03 F210095-50 L.COVER, BRAKE DISK 1
04 F210436-00 FRONT STEERING KNUCKLE (L) 1
05 F210115A00 PROTECTOR,DRIVER SHAFT L.H 1
06 F210239A01 LOWER A-ARM,FRONT 1
07 F210242A01 UPPER-LEFT A-ARM,FRONT 1
08 F020140-00 GREASE VALVE 1
09 AO010080-14 DOUBLEROW ANGULAR CONTACT BALL BEARING DAC3055W-TPTP 1
10 A020016-00 BUSH,ENG MTG D35x38L-d10.2x40L 2
11 A020017-00 BUSH D17xAD25%23L, 2
12 A030054-00 OIL SEAL TC9Y 38 55 8/12 1
13 A030056-00 OIL SEAL TC9Y 3855 8/8.5 1
14 A030058-00 CAP 2
15 A050008-41 HEX SOCKET BOLT M8x1.25%25 2
16 A050017-41 HEXAGONAL FLANGE BOLT M6x1.0x12L 5
17 A050174-41 HEXAGONAL FLANGE BOLT M10x1.25%170L 1
18 A050213-41 HEXAGONAL FLANGE BOLT M10x1.25%50L-8T 1
19 A050230-41 HEXAGONAL FLANGE BOLT M10x1.25%x60L-10T 2
20 A060007-41 HEX INSERT LOCK NUT M10x1.25 5
21 A060082-42 CASTLE NUT M12x1.25%10t 2
22 A070011-41 COTTER PIN 2.5%34.5L 2
23 A080012-41 SPRING WASHER (P8.2%3.2x2t 2
24 A080095-41 SPACER D8.2x(A16x1t 2
25 A090057-00 SPACER D17xA10%x147 4L 1
26 A100021-43 CIRCLIP,C TYPE A30x1.5t 2
27 A100039-00 CTYPE 55 1
28 A080130-47 SPACER D12.2x22x71.0t 2
29 A050185-41 HEX WASHER FACE BOLT M10x1.25%70L 1




FRONT SUSPENSION (R)

D1050-121A



FRONT SUSPENSION (R)

Model Item Partno Description Specification Quantity
01 F210074-00 BALL JOINT M12x1.25 2
02 F210094-50 R.COVER, BRAKE DISK 1
03 F210437-00 FRONT STEERING KNUCKLE (R) 1
04 F210116A00 PROTECTOR,DRIVER SHAFT R.H 1
05 F210123A01 ABSORBER,FRONT SHOCK 390L.x84S 1
06 F210239A01 S 1
07 F210241A01 UPPER-RIGHT A-ARM,FRONT 1
08 F020140-00 GREASE VALVE 1
09 AO010080-14 DOUBLEROW ANGULAR CONTACT BALL BEARING DAC3055W-TPTP 1
10 A020016-00 BUSH,ENG MTG D35x38L-d10.2x40L 2
11 A020017-00 BUSH D17xAD25%23L, 2
12 A030054-00 OIL SEAL TC9Y 38 55 8/12 1
13  A030056-00 OIL SEAL TC9Y 3855 8/8.5 1
14 A030058-00 CAP 2
15 A050008-41 HEX SOCKET BOLT M8x1.25%25 2
16 A050017-41 HEXAGONAL FLANGE BOLT M6x1.0x12L 5
17 A050174-41 HEXAGONAL FLANGE BOLT M10x1.25%x170L 1
18 A050213-41 HEXAGONAL FLANGE BOLT M10x1.25%50L-8T 1
19 A050230-41 HEXAGONAL FLANGE BOLT M10x1.25%x60L-10T 2
20 A060007-41 HEX INSERT LOCK NUT M10x1.25 5
21 A060082-42 CASTLE NUT M12x1.25%10t 2
22 A070011-41 COTTER PIN 2.5%34.5L 2
23 A080012-41 SPRING WASHER (D8.2x3.2%x2t 2
24 A080095-41 SPACER D8.2x(A16x1t 2
25 A090057-00 SPACER D17xA10%x147 4L 1
26 A100021-43 CIRCLIP,C TYPE A30%1.5t 2
27 A100039-00 CTYPE 55 1
28 A080130-47 SPACER D12.2xA22%71.0t 2
29 A050185-41 HEXAGONAL FLANGE BOLT M10x1.25%70L 1




FRONT SUSPENSION (R ) (STREET VERSION)

D1050-131A



FRONT SUSPENSION (R) (STREET VERSION)

Model Item Partno Description Specification Quantity
01 F210074-00 BALL JOINT M12x1.25 2
02 F210094-50 R.COVER, BRAKE DISK 1
03 F210437-00 FRONT STEERING KNUCKLE (R) 1
04 F210116A00 PROTECTOR,DRIVER SHAFT R.H 1
05 F210313-00 ABSORBER,FRONT SHOCK 370Lx70S 1
06 F210239A01 LOWER A-ARM,FRONT 1
07 F210241A01 UPPER-RIGHT A-ARM,FRONT 1
08 F020140-00 GREASE VALVE 1
09 AO010080-14 DOUBLEROW ANGULAR CONTACT BALL BEARING DAC3055W-TPTP 1
10 A020016-00 BUSH,ENG MTG D35x38L-d10.2x40L 2
11 A020017-00 BUSH D17xAD25%23L, 2
12 A030054-00 OIL SEAL TC9Y 38 55 8/12 1
13 A030056-00 OIL SEAL TC9Y 3855 8/8.5 1
14 A030058-00 CAP 2
15 A050008-41 HEX SOCKET BOLT M8x1.25%25 2
16 A050017-41 HEXAGONAL FLANGE BOLT M6x1.0x12L 5
17 A050174-41 HEXAGONAL FLANGE BOLT M10x1.25%170L 1
18 A050213-41 HEXAGONAL FLANGE BOLT M10x1.25%50L-8T 1
19 A050230-41 HEXAGONAL FLANGE BOLT M10x1.25%x60L-10T 2
20 A060007-41 HEX INSERT LOCK NUT M10x1.25 5
21 A060082-42 CASTLE NUT M12x1.25%10t 2
22 A070011-41 COTTER PIN 2.5%34.5L 2
23 A080012-41 SPRING WASHER (P8.2%3.2x2t 2
24 A080095-41 SPACER D8.2x(A16x1t 2
25 A090057-00 SPACER D17xA10%x147 4L 1
26 A100021-43 CIRCLIP,C TYPE A30x1.5t 2
27 A100039-00 CTYPE 55 1
28 A080130-47 SPACER D12.2x22x71.0t 2
29 A050185-41 HEXAGONAL FLANGE BOLT M10x1.25%70L 1




REAR SUSPENSION (L)

24

0 "<&
T@@‘y 21 N
24~ (SN 7

=) %
),

D1050-141A



REAR SUSPENSION (L)

Model Item Partno Description Specification Quantity
01 F210238A01 LOWER-LEFT A-ARM,REAR 1
02 F210234A01 KNUCKLE,REAR SILVER BAKED PAINTING 1
03 F210240-01 UPPER A-ARM,REAR 1
04 F210117A00 PROTECTOR,RR DRIVE SHAFT L. 1
05 F210122B01 ABSORBER,REAR SHOCK 372Lx71S 1
06 A010079-04 DOUBLEROW ANGULAR CONTACT BALL BEARING AD35xAH62 x40t 1
07 A020017-00 BUSH D17x25%x23L 10
08 A030055-00 OIL SEAL TCI9Y 48 65 8/13 1
09 A030057-00 OIL SEAL TCI9Y 47 62 6/10.5 1
10 A030058-00 CAP 10
11 A050017-41 HEXAGONAL FLANGE BOLT M6x1.0x12L 3
12 A050213-41 HEXAGONAL FLANGE BOLT M10x1.25%50L-8T 1
13 A050263-41 HEXAGONAL FLANGE BOLT M10xP1.25%74L 2
14 A050185-41 HEXAGONAL FLANGE BOLT M10x1.25%70L 1
15 A050236-41 HEXAGONAL FLANGE BOLT M10xP1.25%135L 1
16 A050277-41 HEXAGONAL FLANGE BOLT M10xP1.25x125L 1
17 A050270-41 HEXAGONAL FLANGE BOLT M10x1.25x110L 1
18 A060007-41 INSERT LOCK NUT M10x1.25 7
19 A090055-00 SPACER D17xA10x77 AL 1
20 A090056-00 SPACER D17xA10%x97 4L 1
21 A090058-00 SPACER D17xD10x52.4L 2
22 A090059-00 SPACER D17x10x102.4L 1
23  A100030-00 CTYPE 62 1
24 F020140-00 GREASE VALVE 5
25 F210108A00 JOINT RR STABILIZER 1
26 A080114-00 SPACER J10.2x18%1.0t 2




REAR SUSPENSION (L) (STREET VERSION)

24

0 "<&
T@@‘y 21 N
24~ (SN 7

=) %
),

D1050-151A



REAR SUSPENSION (L ) (STREET VERSION)

Model Item Partno Description Specification Quantity
01 F210238A01 LOWER-LEFT A-ARM,REAR 1
02 F210234A01 KNUCKLE,REAR SILVER BAKED PAINTING 1
03 F210240-01 UPPER A-ARM,REAR 1
04 F210117A00 PROTECTOR,RR DRIVE SHAFT L. 1
05 F210314-00 ABSORBER,REAR SHOCK 358L.x585 1
06 A010079-04 DOUBLEROW ANGULAR CONTACT BALL BEARING (J35x ()62 x40t 1
07 A020017-00 BUSH D17x25%x23L 10
08 A030055-00 OIL SEAL TCI9Y 48 65 8/13 1
09 A030057-00 OIL SEAL TCI9Y 47 62 6/10.5 1
10 A030058-00 CAP 10
11 A050017-41 HEXAGONAL FLANGE BOLT M6x1.0x12L 3
12 A050213-41 HEXAGONAL FLANGE BOLT M10x1.25%50L-8T 1
13 A050263-41 HEXAGONAL FLANGE BOLT M10xP1.25%74L 2
14 A050185-41 HEXAGONAL FLANGE BOLT M10x1.25%70L 1
15 A050236-41 HEXAGONAL FLANGE BOLT M10xP1.25%135L 1
16 A050277-41 HEXAGONAL FLANGE BOLT M10xP1.25x125L 1
17 A050270-41 HEXAGONAL FLANGE BOLT M10x1.25x110L 1
18 A060007-41 INSERT LOCK NUT M10x1.25 7
19 A090055-00 SPACER D17xA10x77 AL 1
20 A090056-00 SPACER D17xA10%x97 4L 1
21 A090058-00 SPACER D17xD10x52.4L 2
22 A090059-00 SPACER D17x10x102.4L 1
23  A100030-00 CTYPE D62 1
24 F020140-00 GREASE VALVE 5
25 F210108A00 JOINT RR STABILIZER 1
26 A080114-00 SPACER 210.2xA18%1.0t 2




REAR SUSPENSION (R)

D1050-161A



REAR SUSPENSION (R)

Model Item Partno Description Specification Quantity
01 F210234A01 KNUCKLE,REAR SILVER BAKED PAINTING 1
02 F210237A01 LOWER-RIGHT A-ARM,REAR 1
03 F210240-01 UPPER A-ARM,REAR 1
04 F210118A00 PROTECTOR,RR DRIVE SHAFT R.H 1
05 F210122B01 ABSORBER,REAR SHOCK 372Lx71S 1
06 F020140-00 GREASE VALVE 5
07 AO010079-04 DOUBLEROW ANGULAR CONTACT BALL BEARING A35xA62 x40t 1
08 A020017-00 BUSH D17xD25%x23L, 10
09 A030055-00 OIL SEAL TCI9Y 48 65 8/13 1
10 A030057-00 OIL SEAL TCI9Y 47 62 6/10.5 1
11 A030058-00 CAP 10
12 A050017-41 HEXAGONAL FLANGE BOLT M6x1.0x12L 3
13 A050213-41 HEXAGONAL FLANGE BOLT M10x1.25%50L-8T 1
14 A050263-41 HEXAGONAL FLANGE BOLT M10xP1.25%74L 2
15 A050185-41 HEXAGONAL FLANGE BOLT M10x1.25%70L 1
16 A050236-41 HEXAGONAL FLANGE BOLT M10xP1.25%135L 1
17 A050277-41 HEXAGONAL FLANGE BOLT M10xP1.25%125L 1
18 A050270-41 HEXAGONAL FLANGE BOLT M10x1.25%110L 1
19 A060007-41 HEX INSERT LOCK NUT M10x1.25 7
20 A090055-00 SPACER D17xA10x77 4L 1
21 A090056-00 SPACER D17xD10%x97 4L 1
22 A090058-00 SPACER D17xA10x52 4L 2
23  A090059-00 SPACER D17xA10%x102.4L 1
24  A100030-00 CTYPE D62 1
25 F210108A00 JOINT RR STABILIZER 1
26 A080114-00 SPACER J10.2x18%1.0t 2




REAR SUSPENSION (R ) (STREET VERSION)

/ ’
R 5“"“‘.\
Q ‘: ’1
9%

D1050-171A



REAR SUSPENSION ( R) (STREET VERSION)

Model Item Partno Description Specification Quantity
01 F210234A01 KNUCKLE,REAR SILVER BAKED PAINTING 1
02 F210237A01 LOWER-RIGHT A-ARM,REAR 1
03 F210240-01 UPPER A-ARM,REAR 1
04 F210118A00 PROTECTOR,RR DRIVE SHAFT R.H 1
05 F210314-00 ABSORBER,REAR SHOCK 358Lx585 1
06 F020140-00 GREASE VALVE 5
07 A010079-04 DOUBLE ROW ANGULAR CONTACT BALL BEARING (A35x(362 x40t 1
08 A020017-00 BUSH D17xD25%x23L 10
09 A030055-00 OIL SEAL TCI9Y 48 65 8/13 1
10 A030057-00 OIL SEAL TCI9Y 47 62 6/10.5 1
11 A030058-00 CAP 10
12 A050017-41 HEXAGONAL FLANGE BOLT M6x%1.0x12L 3
13 A050213-41 HEXAGONAL FLANGE BOLT M10x1.25%50L-8T 1
14 A050263-41 HEXAGONAL FLANGE BOLT M10xP1.25%74L 2
15 A050185-41 HEXAGONAL FLANGE BOLT M10x1.25%x70L 1
16 A050236-41 HEXAGONAL FLANGE BOLT M10xP1.25%135L 1
17 A050277-41 HEXAGONAL FLANGE BOLT M10xP1.25%125L 1
18 A050270-41 HEXAGONAL FLANGE BOLT M10x1.25%x110L 1
19 A060007-41 HEXINSERT LOCK NUT M10x1.25 7
20 A090055-00 SPACER D17xA10x77 4L 1
21 A090056-00 SPACER D17xD10%x97 4L 1
22 A090058-00 SPACER D17xA10x52.4L 2
23  A090059-00 SPACER D17xA10x102.4L 1
24  A100030-00 CTYPE 62 1
25 F210108A00 JOINT RR STABILIZER 1
26 A080114-00 SPACER 210.2xA18%1.0t 2




SHAFT,REAR PROPELLER

21
/&Y
&5

f

. 2
A7\ L (@
(@ 197> % SRR

D1049-191A



SHAFT,REAR PROPELLER

Model Item Partno Description Specification Quantity
01 F210326-00 SHAFT,FRONT PROPELLER L=526-560 2
02 F210327-00 SHAFT,REAR PROPELLER L=530-564 2
03 F210130-00 GEAR BOX ASSY,REAR DRIVER 1
04 F210131A00 D/F GEAR BOX ASSY 1
05 A060007-41 INSERT LOCK NUT M10x1.25 4
06 A050068A41 HEXAGONAL FLANGE BOLT M10x1.25x115L 1
07 A050201-41 HEXAGONAL FLANGE BOLT M10x1.25%25L 2
08 A050237-41 HEXAGONAL FLANGE BOLT M10x1.25x90 3
09 A110066-00 SPRING COMPRESSION 52L.x@2.1 2
10 F210157-00 SHAFT PROPELLER B 1
11 F210158-00 SHAFT PROPELLER A 1
12 A100014-43 CIRCLIP,E TYPE 6 2
13 F210185-00 BRACKET ASSY. 1
14  A220084-00 CLAMP SY525 1
15 F210245-00 DUST COVER ¥31.3XA55 2
16 F210246-00 DUST COVER D27XD50 2
17 F210243-01 DUST COVER ASSY D29XD73 4
18 F210244-01 DUST COVER ASSY D30XD76 4
19 F210449-00 INSIDE CONNECTOR ASSY. FRONT 2
20 F210450-00 SHAFT FRONT 2
21  F210451-00 OUTSIDE CONNECTOR ASSY. FRONT 2
22 F210452-00 INSIDE CONNECTOR ASSY. REAR 2
23 F210453-00 SHAFT REAR 2
24  F210454-00 OUTSIDE CONNECTOR ASSY. REAR 2




BRAKE SYSTEM

D1049-201A



BRAKE SYSTEM

Model Item Partno Description Specification Quantity
01 A220081A00 BRAKING HOSE 660L 1
02 F210103-00 REAR BRAKE ASSY. 1
03 F210105-00 FRONT BRAKE ASSY(L). 1
04 F210106-00 FRONT BRAKE ASSY(R). 1
05 F210111-48 PEDAL,BRAKE 1
06 F210141A00 CYLINDER ASS'Y MASTER 1
07 F210142-52 PROTECTER 1
08 F210182-00 REAR BRAKE ASSY. 1
09 A050009-44 HEXAGONAL FLANGE BOLT M10x1.25%22L 11
10 A050017-41 HEXAGONAL FLANGE BOLT M6x1.0x12L 2
11 A050024-41 HEXAGONAL FLANGE BOLT M6%1.0x16L 1
12 A050069-41 HEXAGONAL FLANGE BOLT M6x1.0x40L 4
13 A050179-41 HEXAGONAL FLANGE BOLT M8x1.25%35L 2
14 A050077-43 HEXAGONAL FLANGE BOLT M6x1.0x25L 1
15 A050183-41 BOLT M8x1.25%17L,» %4 %% 4
16 A050196-44 HEXAGONAL FLANGE BOLT M10x1.25%39L 1
17 A050297-43 HEX SOCKET BOLT M10x1.25%x50L 2
18 A070011-41 COTTER PIN 2.5%34 5L 1
19 A070021-42 PIN Q7x15 1
20 A080009-41 SPRING WASHER (”10.2x3.7x2.5t 2
21 A080011-00 WASHER ?10.3%x15%1.5 25
22 F210176-00 BRAKE PAD,ASSY 2
23  A080086-41 WASHER D13x22x0.8t 2
24 F140239-00 BRAKE PAD,ASSY 1
25 A090060-41 SPACER D15x8.2x7.5 2
26 A100016-43 CIRCLIP,E TYPE D5 1
27  A110040-43 SPRING D8x1.2 1
28 A110041-41 SPRING D14x12.5%49.51L 1




BRAKE SYSTEM

D1049-201A



BRAKE SYSTEM

Model Item

Part no  Description

Specification

Quantity

29
30
31
32
33
34
35
36
37
38
39

A220015-00 PRESSURE VALVE
F210077-00 REAR DISK,BRAKE
A190128-00 FOOT BRAKE SENSOR
A220067-00 BRAKING HOSE
A220070B00 BRAKING HOSE
A220082A00 BRAKING HOSE
A220072A00 BRAKING HOSE
F140203-00 CONNECTOR
F150046-00 BUSH

F170060A42 TORSION SPRING
A220080-00 BRAKING HOSE

14
1170

1705L

760L

2

R R NR R R R (R




WHEEL

D1049-211A



WHEEL

Model Item Partno Description Specification Quantity
01 F210076-00 FRONT DISK,BRAKE 200 2
02 F210101C00 HUB,FRONT WHEEL 2
03 F210107B0O0 HUB,REAR WHEEL 2
04 A050183-41 BOLT M8x1.25X17L, ANTI-LOOSE GLUE 8
05 A050208-41 INSERT BOLT M10x1.25%40L 16
06 A060061-41 NUT M10x1.25 16
07 A060081-42 CASTLE NUT M18x1.5 4
08 A070048-41 COTTER PIN 4x461, 4
09 A080126-00 SPRING WASHER 4
10 A250022-00 TIRE MUO1 » AT25X8-12 2
* A250006-00 TIRE AT25x8-12,M915 2
*  A250018-00 TIRE BIGHORN » AT25X8-12 » M917 2
*  A250038-00 TIRE BIGHORN -+ AT26x8-12 » M917 2
*  A250034-00 TIRE BIGHORN -+ AT26x8-14 » M917 2
11 A250023-00 TIRE MUO02 » AT25X10-12 2
*  A250007-00 TIRE AT25x10-12,M916 2
* A250019-00 TIRE BIGHORN -+ AT25X10-12 » M918 2
*  A250039-00 TIRE BIGHORN - AT26x10-12 » M918 2
*  A250035-00 TIRE BIGHORN -+ AT26x10-14 » M918 2
12 A250014-00 RIM 12x6 2
* A250014-01 RIM 12x6 » BLACK 2
*A250012-00 RIM 12x6 2
*  A250040-00 WHEEL RIM 14x6 2
13 A250015-00 RIM 12x7.5 2
* A250015-01 RIM 12x7.5 » BLACK 2
* A250013-00 RIM 12x7.5 2
*  A250041-00 WHEEL RIM 14x7.5 2
14 A990286-00 NAME PLATE 4
* A990426-00 NAME PLATE 14" 4
15 F020154-00 RIM VALVE 4




WHEEL ( 565¢.c. )

D1049-221A



WHEEL ( 565¢.c. )

Model Item Partno Description Specification Quantity
01 F210076-00 FRONT DISK,BRAKE 200 2
02 F210101C00 HUB,FRONT WHEEL 2
03 F210107B0O0 HUB,REAR WHEEL 2
04 A050183-41 BOLT M8x1.25%17L, F» %4 %% 8
05 A050208-41 INSERT BOLT M10x1.25%40L 16
06 A060061-41 NUT M10x1.25 16
07 A060081-42 CASTLE NUT M18x1.5 4
08 A070048-41 COTTER PIN 4x461, 4
09 A080126-00 SPRING WASHER 4
10 A250006-00 TIRE AT25x8 2
*  A250018-00 TIRE BIGHORN -+ AT25X8-12 » M917 2
11 A250007-00 TIRE AT25x10 2
* A250019-00 RIM BIGHORN -+ AT25X10-12 - M918 2
12 A250029-01 RIM AT 12x6 » BLACK 2
*  A250042-00 RIM AT 12x6 » SILVER 2
* A250042-01 RIM AT 12x6 » BLACK 2
13 A250028-01 RIM AT 12x7.5 » BLACK 2
*  A250043-00 RIM AT 12x7.5 » SILVER 2
* A250043-01 RIM AT 12x7.5 » BLACK 2
14 F210112-00 CAP,WHEEL CENTER 4
15 F020154-00 RIM VALVE 4




WHEEL (STREET VERSION)

D1050-181A



WHEEL (STREET VERSION)

Model Item Partno Description Specification Quantity
01 F210076-00 FRONT DISK,BRAKE 200 2
02 F210101C00 HUB,FRONT WHEEL 2
03 F210107B0O0 HUB,REAR WHEEL 2
04 A050183-41 BOLT M8x1.25x17L,ANTI-LOOSE GLU 8
05 A050208-41 INSERT BOLT M10x1.25%40L 16
06 A060061-41 NUT M10x1.25 16
07 A060081-42 CASTLE NUT M18x1.5 4
08 A070048-41 COTTER PIN 4x461, 4
09 A080126-00 SPRING WASHER 4
10 A250021-00 RIM H-302,17x7 4
11 A250024-00 TIRE 215/457ZR17 91W 4
12 A990286-00 NAME PLATE 4
13 F020154-00 RIM VALVE 4




RADIATOR( CAB EXCLUSIVE )

16

D1050-191A



RADIATOR( CAB EXCLUSIVE )

Model Item Partno Description Specification Quantity
01 F210031-00 RADIATOR ASSEMBLY CAB 1
02 F210051A00 RADIATOR 1
03 F210127-50 RADIATOR PROTECTOR 1
04 F210093-00 TANK, RESERVOIR 1
05 F210096-00 TANK, RESERVOIR 1
06 F020197-00 TUBE CLIP 9.2x0.6 3
07 A050017-41 HEXAGONAL FLANGE BOLT M6x1.0x12L 4
08 A050017-43 HEXAGONAL FLANGE BOLT M6%1.0x12L 4
09 A050024-41 HEXAGONAL FLANGE BOLT M6x1.0x16L 2
10 A190125-00 SWITCH, COOLING FAN 1
11 A190131-00 COOLING FAN ASSEMBLY 1
12 A220092-00 WATER HOSE D21xA30%590L 1
13 A220093-00 WATER HOSE D21xA30%x630L 1
14 A220065-00 WATER HOSE D6x10.5x600L 1
15 A220066-00 WATER HOSE D6x10.5%x410L 1
16 F150146-00 TUBE CLIP ?30~40 4




FUEL TANK( CAB EXCLUSIVE)

D1049-241A



RADIATOR( CAB EXCLUSIVE )

Model Item Partno Description Specification Quantity
01 F210032A00 FUEL TANK CABE * 1
02 F210058-00 FLOAT GAUGE 1
03 A050271-41 SCREW M6xP1.0x12L [ 4% 4
04 A050016-41 HEXAGONAL FLANGE BOLT M6x1.0x20L 2
05 F150223-00 FUEL FILTER ASSEMBLY 1
06 A220073-41 STRAP 1
07 A220075-00 FUEL TUBE ?5.3x10.5%280L 1
08 A220077-00 FUEL TUBE (¥5.3%x(10.5x130L 1
09 A050017-41 HEXAGONAL FLANGE BOLT M6x1.0x12L 3
10 A220036-00 TUBE CLIP D10x8x0.6t 8
11 A240009-00 FUEL PUMP,RETURN 1
12 A220076-00 FUEL TUBE ?5.3x10.5%x180L 1
13 F150116-00 FUEL TUBE D2.6x5%210L 1
14 A220079-00 FUEL TUBE (?5.3%x(10.5%x220L 1




LIGHT

D1050-201A



LIGHT

Model Item Partno Description Specification Quantity
01 F040086-01 TURN SIGNAL CE 1
02 F040087-01 TURN SIGNAL CE 1
03 F140079-42 T TYPE BUSH 2
04 F140156-00 DAMPER 2
05 F230008-50 HEAD LIGHT BRACKET LEFT 1
06 F230009-50 HEAD LIGHT BRACKET RIGHT 1
07 F230020-50 REAR TURN SIGNAL,BRACKET LEFT 2
08 F230021-50 REAR TURN SIGNAL,BRACKET RIGHT 2
09 F230022-50 LICENSE PLATE 1
10 F230026-00 HEAD LIGHT ASSY LEFT 1
11 F230027-00 HEAD LIGHT ASSY RIGHT 1
12 F230029A00 REAR HANDLE GRIP 1
13 A050031-41 PAN HEAD BOLT M5x%0.8x16L 1
14 A050049-41 HEXAGONAL FLANGE BOLT M8x1.25x16L 2
15 A060053-41 HEX INSERT LOCK NUT M6x%1.0 2
16 A080068-41 SPACER DIxAI18x2t 2
17 A130002-43 TAPPING SCREW 4mmx12L 6
18 A130005-43 TAPPING SCREW 5mmx16 10
19 A130024-43 TAPPING SCREW 4x12L THREAD CUTTING 6
20 A180109-00 TAIL LIGHT LED 1
21 A180073A00 LAMPS,LICENSE PLATE 1
22 A180092-00 DIRECTIONAL LEFT 1
23 A180093-00 DIRECTIONAL RIGHT 1
24 A180096-00 HEAD LIGHT FAR LIGHT 2
25 A180097-00 HEAD LIGHT NEAR LIGHT 2
26 A180049-00 BULB 12V-5W,CE 1
27 A180051-00 BULB 12V-10W (E-Mark) 2
28 A180083-00 BULB 12V /10W,YELLOW 2




LIGHT(565¢.c.)

D1050-211A



LIGHT(565¢.C.)

Model Item Partno Description Specification Quantity
01 F040086-01 TURN SIGNAL CE 1
02 F040087-01 TURN SIGNAL CE 1
03 F140079-42 T TYPE BUSH 2
04 F140156-00 DAMPER 2
05 F230008-50 HEAD LIGHT BRACKET LEFT 1
06 F230009-50 HEAD LIGHT BRACKET RIGHT 1
07 F230020-50 REAR TURN SIGNAL,BRACKET LEFT 2
08 F230021-50 REAR TURN SIGNAL,BRACKET RIGHT 2
09 F230022-50 LICENSE PLATE 1
10 F230026-00 HEAD LIGHT ASSY LEFT 1
11 F230027-00 HEAD LIGHT ASSY RIGHT 1
12 A050031-41 PAN HEAD BOLT M5x%0.8x16L 1
13 A060053-41 HEX INSERT LOCK NUT M6x%1.0 2
14 A080068-41 SPACER DIxA18x2t 2
15 A130002-43 TAPPING SCREW 4mmx12L 6
16 A130005-43 TAPPING SCREW 5mmx16 10
17 A130024-43 TAPPING SCREW 4x12L THREAD CUTTING 6
18 A180109-00 TAIL LIGHT LED 1
19 A180073A00 LAMPS,LICENSE PLATE 1
20 A180092-00 DIRECTIONAL LEFT 1
21 A180093-00 DIRECTIONAL RIGHT 1
22 A180096-00 HEAD LIGHT FAR LIGHT 2
23 A180097-00 HEAD LIGHT NEAR LIGHT 2
24 A180049-00 BULB 12V-5W,CE 1
25 A180051-00 BULB 12V-10W(E-Mark) 2
26 A180083-00 BULB 12V /10W,YELLOW 2




ELECTRIC SYSTEM( CAB EXCLUSIVE)

27

D1050-221A



ELECTRIC SYSTEM( CAB EXCLUSIVE )

Model Item Partno Description Specification Quantity
01 F210035B00ASPEEDOMETER CAB 1
02 F210124D00 MAIN CABLE ASSY' 1
03 F210125-42 BRACKET 1
04 F210317-00 SEAT CABLE 1
05 F210027-50 BRACKET,ELECTRICS PARTS 1
06 A190152-00 C.D.I 1
07 A050016-41 HEXAGONAL FLANGE BOLT M6x1.0x20L 4
08 A050041-41 SCREW M6%1.0%20L 4
09 A050139-41 HEXAGONAL FLANGE BOLT M6%1.0%35L 1
10 A050159-41 PANHEAD SCREW & WASHER M5x%0.8x10L 1
11 A060009-41 HEX INSERT LOCK NUT M6x%1.0 4
12 A060053-41 HEX INSERT LOCK NUT M6x%1.0 2
13 A080125-00 BUSH 2
14 A130018-43 TAPPING SCREW 5mmx12L 4
15 A190102-00 STARTER RELAY 1
16 A190153A00 FLASH RELAY 1
17 A190151-00 PARKING LIGHT RELAY 1
18 F210156-00 TOOL KIT 1
19 A190101-00 REGULATOR 1
20 A190186-00 IGNTION COIL CAB 1
21 A230206-50 R.BRACKET, METER RIGHT 1
22 A230208-50 L.BRACKET, METER LEFT 1
23  A190109-00 TERMINAL ASSY 2
24  A190169-00 SWITCH ASSY,IGNITION CONTAIN KEY 1
25 A930005-00 STRAP 120%200 1
26 F040097-00 JACKET 1
27 A190106A00- BATTERY GTx*20L-BS 1
28 A190142-00 FUSE BOX COVER 1




ELECTRIC SYSTEM( CAB EXCLUSIVE)

27

D1050-221A



ELECTRIC SYSTEM( CAB EXCLUSIVE )

Model Item Partno Description Specification Quantity
29 A190173-00 KEY 1
30 A050024-41 HEXAGONAL FLANGE BOLT M6%1.0x16L 1
31 A090065-41 WASHER 1
32 A190083-00 HORN 1
33 A190170-01 SWITCH ASSY,IGNITION 1
34 A190172-01 FUEL TANK CAP WITH LOCK 1
35 F210467-00 MAIN CABLE ASSY. 7 TYPE,CAB 1




GEAR BOX ASSY,REAR DRIVER

GEAR BOX ASSEMBLY

‘B ASSEMBLY

D1049-271A



GEAR BOX ASSY.REAR DRIVER

Model Item Part no Description Specification Quantity
01 F210273-00 SIDE CASE BOX ASSY. A-181-1100-A0 1
02 F210263-00 CASE RR FINAL P-180-1200-A5 1
03 F210264-00 GEAR,RING P-188-5200-C0 1
04 F210265-00 GEAR,PINION P-188-5100-E1 1
05 A010067-00 DEEP-GROOVE BALL BEARING 6209 2
06 A010086-00 BEARING NEEDLE HK1816 1
07 A010083-00 DEEP-GROOVE BALL BEARING 6207 1
08 F210296-00 SHIM D46xA54%1t S-002-0077-10 2
09 A080120-00 WASHER D8.2x()14.5%2t 3
10 F210293-00 SHIM D36xH44%2 S-002-0352-00 1
11  A100044-00 Retaining Rings (External) D24x1.2t 1
12 A030060-00 OIL SEAL TC45x90x10 1
13 A030061-00 OIL SEAL TC45x75x8 1
14 F210277-00 SCREW NUT P-171-9A00-A0 1
15 A040061-00 O-RING 130.8%33.2 1
16 F210287-00 HEXAGONAL FLANGE BOLT M30(;1 4 3¢) S-008-00P5-A0 1
17 A050289-41 HEXAGONAL FLANGE BOLT M10x1.25%x35Lx26 7 & -8T 4
18 A050293-41 HEXAGONAL FLANGE BOLT M8x1.25%x12L-8T 3
19 A050288-41 HEXAGONAL FLANGE BOLT M8x1.25%x30Lx227 % -8T 4
20 F210259-00 BREATHER TUBE RR SEAR ASSY  S-00D-0021-00 1
21  A220088-00 CLAMP CLIP ¥10.5%12.5%8 1
22 F210290-00 C TYPE CIR CILP(HOLE) 85 S-00H-0011-A0 1
23 F210266-00 GEAR CASE P-181-1900-C5 1
24  F210267-00 SCREW GEAR(INPUT) P-181-5800-C0O 1
25 F210268-00 SCREW GEAR(OUTPUT) P-181-5810-C0O 1
26 F210269-00 RING,LOCATION P-181-9300-B0 1
27  F210270-00 A SEAT OF BRAKE P-181-9C00-BO 1
28 F210092-00 CALIPER HODER 1




GEAR BOX ASSY,REAR DRIVER

GEAR BOX ASSEMBLY

‘B’ ASSEMBLY

D1049-271A



GEAR BOX ASSY.REAR DRIVER

Model Item Partno Description Specification Quantity
29  F210288-00 INSERT LOCK WASHER P-188-9H00-CO 1
30 A010087-00 BEARING NEEDLE HK?2220 2
31 A010084-00 DEEP-GROOVE BALL BEARING 6208 2
32  F210280-00 BEARING NEEDLE AXK2542 S-001-00262-A0 2
33  A080089-00 WASHER D14.2xA21%1.0t 1
34 F210292-00 BEARING WASHER AS2542 S-002-0732-A0 4
35 F210291-00 SPACER D25x@A340x1 S-002-0752-B0 2
36 A040062-00 O-RING G5 1
37 F210286-00 HEX SOCKET BOLT M14(;x 7% 3¢) S-008-00C2-00 1
38 A050224-41 HEXAGONAL FLANGE BOLT M10x1.25%20L 1
39 A030062-00 OIL SEAL TC38x62x7 1
40 A030063-00 OIL SEAL TC40x70x10 1
41  A050290-41 HEX SOCKET BOLT M8x1.25%x40L-8T 3
42 A050291-41 HEX SOCKET BOLT M8x1.25x100Lx28 7 & -10T 2
43  A050292-41 HEX SOCKET BOLT M8x1.25%x140Lx28 7 & -10T 2
44  A080129-00 SPRING WASHER D8.2x(15.4x2t 7
45 F210283-00 BUSHING ?8.2xA10x12L S-00I-0074-A0 1
46 F210185-00 BRACKET ASSY 1
A F210274-00 RR3GEAR BOX ASSY A-181-1200-A0 1
B F210275-00 OFFSET GEAR BOX ASSY A-I81-1900-A0 1




D/F GEAR BOX ASSY

D1049-281A



D/F GEAR BOX ASSY

Model Item Partno Description Specification Quantity
1  F210247-00 GEAR MOTOR ASSEMBLY A-124-4000-A0 1
2 F210248-00 CARRIER ASSEMBLY A-124-2000-A0 1
3  F210249-00 COVER,FR DIFF P-124-1100-C5 1
4  F210250-00 GEAR CASE DIFF P-124-1200-C5 1
5 A010088-00 BEARING NEEDLE HK1612 1
6  F210251-00 PINION P-124-5100-C1 1
7 F210293-00 SHIM D36x44%2 S-002-0352-00 1
8 A010083-00 DEEP-GROOVE BALL BEARING 6207 1
9 F210281-00 BUSHING P-124-9B00-B0 1
10 F210277-00 SCREW NUT P-171-9A00-A0 1
11  F210284-00 OIL SEAL D40xA75%8t S-006-00V1-A0 1
12 A040059-00 O-RING P26 1
13 F210252-00 COUPLING&DUST COVER ASSY  A-124-9400-A0 1
14  F210288-00 INSERT LOCK WASHER P-188-9H00-B0 1
15 A050224-41 HEXAGONAL FLANGE BOLT M10x1.25%x20L 1
16 F210294-00 SHIM 61x5t S-002-0502-B0 1
17  F210253-00 SHAFT GEAR A P-124-6 A00-CO 1
18 F210254-00 DRIVE CLUTCH P-124-3600-C0O 1
19 F210255-00 SHIFT FORK P-124-4100-D4 1

20 F210256-00 SLIDE BOLCK A P-124-4400-A6 1
21  F210257-00 SLIDE BOLCK B P-124-4410-B6 1
22 F210258-00 ADAPTER P-124-3C00-B0 1
23  A100043-00 Retaining Rings (External) D34x1.5t 1
24  A010085-00 DEEP-GROOVE BALL BEARING 16007 1
25 F210289-00 C TYPE CIR CILP(HOLE) R62 S-00H-0031-CO 1
26 F210295-00 SHIM @89x1t S-002-0422-B0 1
27  A040060-00 O-RING D62x2 1
28 A050160-41 HEX SOCKET BOLT M8x1.0x20L 3




D/F GEAR BOX ASSY

D1049-281A



D/E GEAR BOX ASSY

Model Item Partno Description Specification Quantity
29 F210278-00 SHAFT WHITE,P-124-9500-B0 1
30 F210279-00 SHAFT BLACK,P-124-9530-A0 1
31 A050287-41 FLANGE BOLT M8x1.25%10L-8T 1
32 F210285-00 OIL SEAL D25x345%x7t S-006-00C1-BO 2
33 A220088-00 CLAMP CLIP 010.5%12.5%8 1
34 F210259-00 BREATHER TUBE RRSEAR ASSY  S-00D-0021-A0 1
35 A080120-00 WASHER D8.2x()14.5%2t 2
36 A050293-41 HEXAGONAL FLANGE BOLT M8x1.25x12L-8T 2
37 A080089-00 WASHER D14.2xA21%1.0t 1
38 F210286-00 HEX SOCKET BOLT M14(;x 7% 3¢) S-008-00C2-00 1
39  F210282-00 BUSHING ?10.2x14x16L S-001-0044-BO 1
40 A050288-41 HEXAGONAL FLANGE BOLT M8x1.25%30Lx227 £ -8T 6




ENGINE (EFI EXCLUSIVE)

D1050-231A



ENGINE (EFI EXCLUSIVE)

Model Item Partno Description Specification Quantity ex. Moms inkl. Moms

E15-800 01 E150000A07 ENGINE E15-EFIx800 1 0,00
E15-600 * [E150000A08 ENGINE E15-EFIx600 1 0,00




FRAME (EFI EXCLUSIVE)

D1050-241A



FRAME (EFI EXCLUSIVE)

Model Item Partno Description Specification Quantity
01 F210044E48 FRAME 1
*  F210044E00 FRAME E.D+POWDER COATING BLACK 1
02 F210078-50 RR STABILIZER 1
03 F210079-50 BRACKET 2
04 F210080-00 RUBBER 2
05 F210143-50 WATER HOSE SUSTENTACULAR 1
06 F210144-50 WATER HOSE SUSTENTACULAR |
07 F230010-48 FOOTREST RH LEFT 1
08 F230011-48 FOOTREST LH RIGHT 1
09 F230018-50 BRACKET ,REAR FENDER LEFT 1
10 F230019-50 BRACKET ,REAR FENDER RIGHT 1
11 F230024A48 FRAMEHEADLIGHT SHADE 1
12 F230025-00 BUMPER 1
13 A050024-41 HEXAGONAL FLANGE BOLT M6x1.0x16L 4
14 A050049-41 HEXAGONAL FLANGE BOLT M8x1.25x16L 12
15 A050081-43 HEXAGONAL FLANGE BOLT M6%1.0x10L 2
16 A050201-41 HEXAGONAL FLANGE BOLT M10x1.25%25L 8
17 A050267-41 HEXAGONAL FLANGE BOLT M12xP1.25x170L 2
18 A050268-41 HEXAGONAL FLANGE BOLT M12xP1.25x128L 1
19 A060008-41 INSERT LOCK NUT M12x1.25 3
20 A080009-41 SPRING WASHER (”10.2%3.7x2.5t 8
21 A080098-41 SPACER D6.5x312x1.0t 2
22 A080124-00 BUSH 2
23 A120011-00 RIVET D4%6 2
24 A130005-43 TAPPING SCREW 5mmx16 9
25 A220055-00 HOSE 2
26 A990432-03 VIN PLATE e4*2002/24*2833 1
27 A220091-00 PLUG ¥42-FK01021A 2




FRAME (EFI EXCLUSIVE)

D1050-241A



FRAME (EFI EXCLUSIVE)

Model Item Partno Description Specification Quantity
28 F210113-48 BASE, TRAILER BALL 1
29 A050285-41 HEXAGONAL FLANGE BOLT M10x1.25%x25L-10T 3
30 A060069-41 HEX NUT M18x1.5 1
31 A080122-41 SPRING WASHER D19%A29%4+t 1
32 A930025-00 TRAILER BALL 1




FRAME(565c¢.c.) (EFI EXCLUSIVE)

D1050-251A



FRAME(565c.c.) (EFI EXCLUSIVE)

Model Item Partno Description Specification Quantity
01 F210044F48 FRAME 1
*  F210044F00 FRAME E.D+POWDER COATING BLACK 1
02 F210078-50 RR STABILIZER 1
03 F210079-50 BRACKET 2
04 F210080-00 RUBBER 2
05 F210143-50 WATER HOSE SUSTENTACULAR 1
06 F210144-50 WATER HOSE SUSTENTACULAR |
07 F230010-48 FOOTREST RH LEFT 1
08 F230011-48 FOOTREST LH RIGHT 1
09 F230024A48 FRAMEHEADLIGHT SHADE 1
10 F230025-00 BUMPER 1
11 A050024-41 HEXAGONAL FLANGE BOLT M6x1.0x16L 4
12 A050049-41 HEXAGONAL FLANGE BOLT M8x1.25x16L 10
13 A050081-43 HEXAGONAL FLANGE BOLT M6%1.0x10L 2
14 A050201-41 HEXAGONAL FLANGE BOLT M10x1.25%25L 8
15 A050267-41 HEXAGONAL FLANGE BOLT M12xP1.25x170L 2
16 A050268-41 HEXAGONAL FLANGE BOLT M12xP1.25x128L 1
17 A060008-41 INSERT LOCK NUT M12x1.25 3
18 A080009-41 SPRING WASHER (”10.2%3.7x2.5t 8
19 A080098-41 SPACER D6.5x12x1.0t 2
20 A080124-00 BUSH 2
21 A120011-00 RIVET D4%6 2
22 A130005-43 TAPPING SCREW 5mmx16 9
23  A220055-00 HOSE 2
24 A990432-04 VIN PLATE e4*2002/24*2833 1
25 A220091-00 PLUG ¥42-FK01021A 2
26 F210113-48 BASE, TRAILER BALL 1
27 A050285-41 HEXAGONAL FLANGE BOLT M10x1.25%x25L-10T 3




FRAME(565c¢.c.) (EFI EXCLUSIVE)

D1050-251A



FRAME(565c.c.) (EFI EXCLUSIVE)

Model Item Partno Description Specification Quantity
28 A060069-41 HEX NUT M18x1.5 1
29 A080122-41 SPRING WASHER D19%A29%4t 1

30 A930025-00 TRAILER BALL |




DUCT,CVT (EFI EXCLUSIVE)

D1049-421A



DUCT,CVT (EFI EXCLUSIVE)

Model

[tem

Part no

Description

Specification

Quantity

01
02
03
04
05
06
07
08
09
10
11
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26

F210340-00
F210084-00
F210083-00
F210082-00
F210081-00
F210040-00
F210338-00
F210154-00
A050024-41
A130003-00
A220056-00
A220057-00
A030051-02
F210325-00
A050296-43
A220090-00
F150130-00
F210339-00
F210341-00
F210342-00
F210343-50
A230367-50
A050017-43
F210378-00
A220047-00
E150238A00

CVT BREATHER

CONNECT, BREATHER
SCREEN

MIST FILTER

SCREEN

SCREEN

CONNECTOR1 » CVT DUCT RR
FOAM CORE,AIR CLEANER
HEXAGONAL FLANGE BOLT
TAPPING SCREW

ZEBRA HOSE CLAMPS

ZEBRA HOSE CLAMPS
WASHER

INTAKE DUCT

HEX SOCKET SCREW

CLAMP

DRAIN COVER

CONNECTOR?2 » CVT DUCT RR
CVT DUCT RR

CONNECTOR3 > CVT DUCT RR
HOSE BRACKET

BRACKET

HEXAGONAL FLANGE BOLT
FILTER

ZEBRA HOSE CLAMPS

BODY, THROTTLE

M6%1.0x16L
4mmXx10L
52-76x12.7
65-89x12.7
D64xA80x8t,CR
EFI
M6X1.0X10L
D23x12x1.2t

M6x1.0x12L

40-64x12.7
42

R WR R PR P RERPAFRPEARQQFRRODBARRNR R RPRRFERRA [ 2R




HANDLEBAR (EFI EXCLUSIVE)

D1049-431A



HANDLEBAR (EFI EXCLUSIVE)

Model

[tem

Part no

Description

Specification

Quantity

01
02
03
04
05
06
07
08
09
10
11
12
13
14
15
16
17
18
19
20
21

F210174-50
F210059-00
F210061-00
F020118-00
F020117-00
A160019-00
A050029-43
A160016-00
A160006-00
A190139-00
A190089-00
A190166-00

HANDLEBAR

THROTTLE WIRE

CHOKE CABLE

UPPER HANDLEBAR CLAMP (L)
UPPER HANDLEBAR CLAMP (R)
HANDLE GRIP

HEX SOCKET BOLT

REAR-VIEW MIRROR
REAR-VIEW MIRROR

LEFT LEVER ASSY

RIGHT LEVER ASSY

LIFT LEVER ASSY

A190180A00 RIGHT SWITCH

A190177-00

REVERSE OVERRIDE SWITCH

F210181A00 PARKING CABLE ASSY'
A190138A00 PARKING LEVER

A050049-41
A050053-41
F210186-00
A160018-00
A050325-43

HEXAGONAL FLANGE BOLT
HEX SOCKET BOLT
REAR-VIEW MIRROR PARTS
REAR-VIEW MIRROR ASSY
MAY BREAKABLE SCREW

EFI

LEFT
RIGHT

M6x1.0%x25L

14

M8x1.25x16L
M6x1.0x20L

M5x0.8x16L

1

U U NO Y O J T S U W W WV T U W Y QY NG J S WS G S G




RADIATOR (EFI EXCLUSIVE)

16

D1050-261A



RADIATOR (EFI EXCLUSIVE)

Model Item Partno Description Specification Quantity
01 F210031-01 RADIATOR ASSEMBLY EFI 1
02 F210051A00 RADIATOR 1
03 F210127-50 RADIATOR PROTECTOR 1
04 F210093-00 TANK, RESERVOIR 1
05 F210096-00 TANK, RESERVOIR 1
06 F020197-00 TUBE CLIP 9.2x0.6 3
07 A050017-41 HEXAGONAL FLANGE BOLT M6x1.0x12L 4
08 A050017-43 HEXAGONAL FLANGE BOLT M6%1.0x12L 4
09 A050024-41 HEXAGONAL FLANGE BOLT M6x1.0x16L 2
10 A080124-00 BUSH 2
11 A050317-00 SCREW M18x1.5 1
12 A220092-00 WATER HOSE D21xA30%590L 1
13 A220093-00 WATER HOSE D21xA30%x630L 1
14 A220065-00 WATER HOSE D6x10.5x600L 1
15 A220066-00 WATER HOSE D6x10.5%x410L 1
16 F150146-00 TUBE CLIP ?30~40 4
17 A040066-01 O RING D15x2.0 1




FUEL TANK (EFI EXCLUSIVE)

f
g8

D1049-451A



FUEL TANK (EFI EXCLUSIVE)

Model Item Partno Description Specification Quantity
01 F210032A00 FUEL TANK CABE * 1
02 F210058-00 FLOAT GAUGE 1
03 A050271-41 SCREW M6xP1.0x12L [ 4% 4
04 A050016-41 HEXAGONAL FLANGE BOLT M6x1.0x20L 2
05 A220073-41 STRAP 1
06 A050017-41 HEXAGONAL FLANGE BOLT M6%1.0x12L 3
07 F150116-00 FUEL TUBE D2.6x5x%210L 1
08 A220094-00 FUEL TUBE Q7%xD13.5 1
09 A220095-00 FUEL TUBE D7.5%(14.3 1
10 A220096-00 FUEL TUBE 1
11 A220097-00 FUEL TUBE D5.5%x()11.5 1
12 A220098-00 FUEL TUBE 1
13 A220099-00 CLAMP 10 2
14 A220100-00 CLAMP 11 2
15 A220101-00 CLAMP 12 2
16 A220102-00 CLAMP 13 4
17 A240010-00 FUEL FILTER 10p 1
18 F210310A00 FUEL PUMP FIXEDSEAT ASSY. 1
19 E150292-00 FUEL PRESSURE REGULATOR ASSY. 1
20 A050137-41 HEXAGONAL FLANGE BOLT M6%1.0x12L 1




ELECTRIC SYSTEM (EFI EXCLUSIVE)

D1050-271A



ELECTRIC SYSTEM (EFI EXCLUSIVE)

Model Item Partno Description Specification Quantity
01 F210034-00 SPEEDOMETER EFI 1
02 F210132A00 MAIN CABLE ASSY' EFI 1
03 F210125-42 BRACKET 1
04 F210317-00 SEAT CABLE 1
05 F210027-50 BRACKET,ELECTRICS PARTS 1
06 E150168-00 ECU M3C 1
07 A050016-41 HEXAGONAL FLANGE BOLT M6x1.0x20L 4
08 A050041-41 SCREW M6%1.0%20L 8
09 A050139-41 HEXAGONAL FLANGE BOLT M6%1.0%35L 1
10 A050159-41 PANHEAD SCREW & WASHER M5x%0.8x10L 1
11 A060009-41 HEX INSERT LOCK NUT M6x%1.0 4
12 A060053-41 HEX INSERT LOCK NUT M6x%1.0 2
13 A080125-00 BUSH 2
14 A130018-43 TAPPING SCREW 5mmx12L 4
15 A190102-00 STARTER RELAY 1
16 A190153A00 FLASH RELAY 1
17 A190151-00 PARKING LIGHT RELAY 1
18 F210156-00 TOOL KIT 1
19 A190170-01 SWITCH ASSY,IGNITION 1
20 A190101-00 REGULATOR 1
21 A190187A00 IGNITION COIL ASSY. EFI 1
22 A230206-50 R.BRACKET , METER RIGHT 1
23 A230208-50 L.BRACKET, METER LEFT 1
24 A190109-00 TERMINAL ASSY 2
25 A190172-01 FUEL TANK CAP LOCK 1
26 A190169-00 LOCK COMPLEMENT W/LOCK 1
27 A930005-00 STRAP 120%200 1
28 F040097-00 JACKET 1




ELECTRIC SYSTEM (EFI EXCLUSIVE)

D1050-271A



ELECTRIC SYSTEM (EFI EXCLUSIVE)

Model Item Partno Description Specification Quantity
29 A190106A00 BATTERY GTx20L-BS 1
30 A190142-00 FUSE BOX COVER 1
31 F210467-01 MAIN CABLE ASSY. 7 TYPE, EFI 1
32 A190173-00 KEY 1
33 A030069-00 COVER,SOCKET OBD2 1
34 A050121-41 HEXAGONAL FLANGE BOLT M6%1.0%25L 2
35 A050024-41 HEXAGONAL FLANGE BOLT M6x1.0x16L 1
36 A090065-41 WASHER 1
37 A190083-00 HORN 1




ACCESSORIES(BACK REST)




ACCESSORIES(BACK REST)

Model Item Partno Description Specification Quantity
01 F210041-00 BACK REST 1
02 F210206-48 BRACKET, BACKREST 1
03 A050084-43 HEXAGONAL FLANGE BOLT M8x1.25%20L 4
04 A060014-41 INSERT LOCK NUT M8x1.25 4
05 A060086-00 NUT M8x1.25 4
06 F210376-00 SEAT ASSY,REAR 1




DELUXE SEAT(OPTION)




DELUXE SEAT(OPTION)

Model Item Partno Description Specification Quantity
01 F210334-00 SEAT 1
02 A090049-00 SHOCKPROOF 6
03 A090050-00 PLUG 2
04 F210036-42 BRACKET,SEAT 1
05 A130018-43 TAPPING SCREW 5mmx12L 2




ACCESSORIES(RACK)

D1050-281A



ACCESSORIES(RACK)

Model Item Partno Description Specification Quantity
01 F230045-00 RACK,FRONT 1
02 F230046-00 LEFT,BRACKET 1
03 F230047-00 RIGHT,BRACKET 1
04 A050017-41 HEXAGONAL FLANGE BOLT M6x1.0x12L 2
05 A050049-41 HEXAGONAL FLANGE BOLT M8x1.25%16L 8
06 F230039C00 RACK,REAR 1
07 A080102-00 RUBBER WASHER D6xD19x%3t 2
08 A050016-41 HEXAGONAL FLANGE BOLT M6%1.0%20L 2




FRAME(LOF (CAB) EXCLUSIVE)

-291A

D1050



FRAME(LOF (CAB) EXCLUSIVE)

Model Item Partno Description Specification Quantity
01 F210397C00 FRAME LOF 1
02 F210078-50 RR STABILIZER 1
03 F210079-50 BRACKET 2
04 F210080-00 RUBBER 2
05 F210143-50 WATER HOSE SUSTENTACULAR 1
06 F210144-50 WATER HOSE SUSTENTACULAR 1
07 F230010-48 FOOTREST RH LEFT 1
08 F230011-48 FOOTREST LH RIGHT 1
09 F230018-50 BRACKET REAR FENDER LEFT 1
10 F230019-50 BRACKET ,REAR FENDER RIGHT 1
11 F230024-48 FRAMEHEADLIGHT SHADE 1
12 F230025-00 BUMPER 1
13 A050024-41 HEXAGONAL FLANGE BOLT M6x1.0x16L 4
14 A050049-41 HEXAGONAL FLANGE BOLT M8x1.25x16L 12
15 A050081-43 HEXAGONAL FLANGE BOLT M6x1.0x10L 2
16 A050201-41 HEXAGONAL FLANGE BOLT M10x1.25%25L 8
17 A050267-41 HEXAGONAL FLANGE BOLT M12xP1.25x170L 2
18 A050268-41 HEXAGONAL FLANGE BOLT M12xP1.25%128L 1
19 A060008-41 INSERT LOCK NUT M12x1.25 3
20 A080009-41 SPRING WASHER (710.2x3.7x2.5t 8
21 A080098-41 SPACER J6.5xA12x1.0t 2
22 A080124-00 BUSH 2
23 A120011-00 RIVET D4x6 2
24  A130005-43 TAPPING SCREW 5mmx16 9
25 A220055-00 HOSE 2
26 A990380-00 VIN PLATE €9%2002/24%0313%03,86dB(A) at 3375 rev/min 1
27 A220091-00 PLUG J42-FK01021A 2
28 F210409-67 BASE, TRAILER BALL DL-7A 1




FRAME(LOF (CAB) EXCLUSIVE)

-291A

D1050



FRAME(LOF (CAB) EXCLUSIVE)

Model Item Partno Description Specification Quantity
29 A050306-41 HEX SOCKET BOLT M10x1.25%35L 3
30 A060069-41 HEX NUT M18x1.5 1
31 A080122-41 SPRING WASHER D19xD29%4t 1
32 A930025-02 TRAILER BALL DL-7A 1
33 A080033-41 WASHER 010.4x22x1.6 3
34 F210448A48 BRACKET,IGNITION COIL 1
35 A050064-41 HEX BOLT M6x1.0x10L 2




DUCT,CVT(LOF (CAB) EXCLUSIVE)

D1050-301A



DUCT,CVT(LOF (CAB) EXCLUSIVE)

Model

[tem

Part no

Description

Specification

Quantity

800
600

01
02
03
04
05
06
07
08
09
10
11
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26

*

F210340-00
F210084-00
F210083-00
F210082-00
F210081-00
F210040-00
F210338-00
F210154-00
A050024-41
A130003-00
A220056-00
A220057-00
A030051-02
F210028-00
A050296-43
A220090-00
F150130-00
F210339-00
F210341-00
F210342-00
F210343-50
A230367-50
A050017-43
F210378-00
A220047-00
E150246A00
E150245-00

CVT BREATHER

CONNECT, BREATHER
SCREEN

MIST FILTER

SCREEN

SCREEN

CONNECTOR1 » CVT DUCT RR
FOAM CORE,AIR CLEANER
HEXAGONAL FLANGE BOLT
TAPPING SCREW

ZEBRA HOSE CLAMPS

ZEBRA HOSE CLAMPS
WASHER

INTAKE DUCT

HEX SOCKET SCREW

CLAMP

DRAIN COVER

CONNECTOR?2 » CVT DUCT RR
CVT DUCT RR

CONNECTOR3 > CVT DUCT RR
HOSE BRACKET

BRACKET

HEXAGONAL FLANGE BOLT
FILTER

ZEBRA HOSE CLAMPS
CARBURETOR

CARBURETOR

M6%1.0x16L
4mmXx10L
52-76x12.7
65-89x12.7
D64xA80x8t,CR

M6X1.0X10L
D23x12x1.2t

M6x1.0x12L

40-64x12.7
750c.c.
565c¢.c.

1

R R PR R R R R PR PP WORRRNUONRRR R R RR}RP§




HANDLEBAR(LOF (CAB) EXCLUSIVE)

D1049-561A



HANDLEBAR(LOF (CAB) EXCLUSIVE)

Model

[tem

Part no

Description

Specification

Quantity

01
02
03
04
05
06
07
08
09
10
11
12
13
14
15
16
17
18
19
20
21
22
23
24

F210174-50
F210060-00
F210061-00
F020118-00
F020117-00
A160019-00
A050029-43
A160016-00
A160006-00
A190139-00
A190089-00
A190136-00

HANDLEBAR

THROTTLE WIRE

CHOKE CABLE

UPPER HANDLEBAR CLAMP (L)
UPPER HANDLEBAR CLAMP (R)
HANDLE GRIP

HEX SOCKET BOLT

REAR-VIEW MIRROR
REAR-VIEW MIRROR

LEFT LEVER ASSY

RIGHT LEVER ASSY

LEFT LEVER ASSY

A190180A00 RIGHT SWITCH

A190135-00

LOCK TOUCH SWITCH ASSY.

F210181A00 PARKING CABLE ASSY'
A190138A00 PARKING LEVER

A050049-41
A050053-41
F210186-00
A160018-00

HEXAGONAL FLANGE BOLT
HEX SOCKET BOLT
REAR-VIEW MIRROR PARTS
REAR-VIEW MIRROR ASSY

b B

RIGHT
LEFT

M6x1.0%x25L

J14

M8x1.25x16L
M6x1.0x20L

F210403-50 SWITCH,REAR FOG LAMP BRACKET
A180102A00 PILOT LAMP, TRAILER
A190155-02 BODY, SWITCH OF REAR FOG LAMP LOF

A190155A01 HARNESS, SWITCH OF REAR FOG LAMP

LOF,GREEN

1

R R R R R R NONRRRPRRRERPA R R R RNOR R R R




REAR SUSPENSION (L )(LOF EXCLUSIVE)

A

)
RN N '
D l,\ PR X
S ANNNS N
2l NS N :
) SN T R
U< N b
A AN N
I N PN\ A
D)’ " X A\ X X R
~ o e
‘ .

D1050-311A



REAR SUSPENSION (L )(LOF EXCLUSIVE)

Model Item Partno Description Specification Quantity
01 F210238A01 LOWER-LEFT A-ARM,REAR 1
02 F210234A02 KNUCKLE,REAR SILVER BAKED PAINTING 1
03 F210240-01 UPPER A-ARM,REAR 1
04 F210117A00 PROTECTOR,RR DRIVE SHAFT L. 1
05 F210122B01 ABSORBER,REAR SHOCK 372Lx71S 1
06 A010079-04 DOUBLEROW ANGULAR CONTACT BALL BEARING (J35x ()62 x40t 1
07 A020017-00 BUSH D17x25%x23L 10
08 A030055-00 OIL SEAL TCI9Y 48 65 8/13 1
09 A030057-00 OIL SEAL TCI9Y 47 62 6/10.5 1
10 A030058-00 CAP 10
11 A050017-41 HEXAGONAL FLANGE BOLT M6x1.0x12L 3
12 A050213-41 HEXAGONAL FLANGE BOLT M10x1.25%50L-8T 1
13 A050263-41 HEXAGONAL FLANGE BOLT M10xP1.25%74L 2
14 A050185-41 HEXAGONAL FLANGE BOLT M10x1.25%70L 1
15 A050236-41 HEXAGONAL FLANGE BOLT M10xP1.25%135L 1
16 A050277-41 HEXAGONAL FLANGE BOLT M10xP1.25x125L 1
17 A050270-41 HEXAGONAL FLANGE BOLT M10x1.25x110L 1
18 A060007-41 INSERT LOCK NUT M10x1.25 7
19 A090055-00 SPACER D17xA10x77 AL 1
20 A090056-00 SPACER D17xA10%x97 4L 1
21 A090058-00 SPACER D17xD10x52.4L 2
22 A090059-00 SPACER D17x10x102.4L 1
23  A100030-00 CTYPE D62 1
24 F020140-00 GREASE VALVE 5
25 F210108A00 JOINT RR STABILIZER 1
26 A080114-00 SPACER 210.2xA18%1.0t 2




REAR SUSPENSION (R)

D1050-321A



REAR SUSPENSION (R)(LOF EXCLUSIVE)

Model Item Partno Description Specification Quantity
01 F210234A02 KNUCKLE,REAR SILVER BAKED PAINTING 1
02 F210237A01 LOWER-RIGHT A-ARM,REAR 1
03 F210240-01 UPPER A-ARM,REAR 1
04 F210118A00 PROTECTOR,RR DRIVE SHAFT R.H 1
05 F210122B01 ABSORBER,REAR SHOCK 372Lx71S 1
06 F020140-00 GREASE VALVE 5
07 A010079-04 DOUBLE ROW ANGULAR CONTACT BALL BEARING (J35x()62x40t 1
08 A020017-00 BUSH D17xD25%x23L 10
09 A030055-00 OIL SEAL TCI9Y 48 65 8/13 1
10 A030057-00 OIL SEAL TCI9Y 47 62 6/10.5 1
11 A030058-00 CAP 10
12 A050017-41 HEXAGONAL FLANGE BOLT M6x1.0x12L 3
13 A050213-41 HEXAGONAL FLANGE BOLT M10x1.25%50L-8T 1
14 A050263-41 HEXAGONAL FLANGE BOLT M10xP1.25%74L 2
15 A050185-41 HEXAGONAL FLANGE BOLT M10x1.25%70L 1
16 A050236-41 HEXAGONAL FLANGE BOLT M10xP1.25%135L 1
17 A050277-41 HEXAGONAL FLANGE BOLT M10xP1.25%125L 1
18 A050270-41 HEXAGONAL FLANGE BOLT M10x1.25%110L 1
19 A060007-41 HEX INSERT LOCK NUT M10x1.25 7
20 A090055-00 SPACER D17xA10x77 4L 1
21 A090056-00 SPACER D17xD10%x97 4L 1
22 A090058-00 SPACER D17xA10x52 4L 2
23  A090059-00 SPACER D17xA10x102.4L 1
24  A100030-00 CTYPE D62 1
25 F210108A00 JOINT RR STABILIZER 1
26 A080114-00 SPACER 210.2xA18%1.0t 2




BRAKE SYSTEM(LOF EXCLUSIVE)

D1050-331A



BRAKE SYSTEM(LOF EXCLUSIVE)

Model Item Partno Description Specification Quantity
01 A220081A00 BRAKING HOSE 660L 1
02 F210103-00 REAR BRAKE ASSY. 1
03 F210105-00 FRONT BRAKE ASSY(L). 1
04 F210106-00 FRONT BRAKE ASSY(R). 1
05 F210111-48 PEDAL,BRAKE 1
06 F210141A00 CYLINDER ASS'Y MASTER 1
07 F210142-52 PROTECTER 1
08 F210182-00 REAR BRAKE ASSY. 1
09 A050009-44 HEXAGONAL FLANGE BOLT M10x1.25%22L 10
10 A050017-41 HEXAGONAL FLANGE BOLT M6x1.0x12L 2
11 A050024-41 HEXAGONAL FLANGE BOLT M6%1.0x16L 1
12 A050069-41 HEXAGONAL FLANGE BOLT M6x1.0x40L 4
13 A050179-41 HEXAGONAL FLANGE BOLT M8x1.25%35L 2
14 A050077-43 HEXAGONAL FLANGE BOLT M6x1.0x25L 1
15 A050183-41 BOLT M8x1.25x17L, ANTI-LOOSE GLUE 4
16 A050196-44 HEXAGONAL FLANGE BOLT M10x1.25%39L 1
17 A050297-43 HEX SOCKET BOLT M10x1.25%x50L 2
18 A070011-41 COTTER PIN 2.5%34 5L 1
19 A070021-42 PIN Q7x15 1
20 A080009-41 SPRING WASHER (”10.2x3.7x2.5t 2
21 A080011-00 WASHER ?10.3%x15%1.5 25
22 F210176-00 BRAKE PAD,ASSY 2
23  A080086-41 WASHER D13x22x0.8t 2
24 F140239-00 BRAKE PAD,ASSY 1
25 A090060-41 SPACER D15x8.2x7.5 2
26 A100016-43 CIRCLIP,E TYPE D5 1
27  A110040-43 SPRING D8x1.2 1
28 A110041-41 SPRING D14x12.5%49.51L 1




BRAKE SYSTEM(LOF EXCLUSIVE)

D1050-331A



BRAKE SYSTEM(LOF EXCLUSIVE)

Model Item Partno Description Specification Quantity
29  A220015-00 PRESSURE VALVE 14 2
30 F210077-00 REAR DISK,BRAKE 170 1
31 A190128-00 FOOT BRAKE SENSOR 1
32 A220067-00 BRAKING HOSE 1
33 A220070B00 BRAKING HOSE 1
34 A220082A00 BRAKING HOSE 1705L 1
35 A220072A00 BRAKING HOSE 1
36 F140203-00 CONNECTOR 1
37 F150046-00 BUSH 2
38 F170060A42 TORSION SPRING 1
39  A220080-00 BRAKING HOSE 760L 1
40 A050309-41 HEXAGONAL FLANGE BOLT M10x1.25%22L 1




WHEEL (LOF EXCLUSIVE)

D1050-341A



WHEEL (LOF EXCLUSIVE)

Model Item Partno Description Specification Quantity
01 F210076-00 FRONT DISK,BRAKE 200 2
02 F210101C00 HUB,FRONT WHEEL 2
03 F210107B0O0 HUB,REAR WHEEL 2
04 A050183-41 BOLT M8x1.25x17L,ANTI-LOOSE GLU 8
05 A050208-41 INSERT BOLT M10x1.25%40L 16
06 A060061-41 NUT M10x1.25 16
07 A060081-42 CASTLE NUT M18x1.5 4
08 A070048-41 COTTER PIN 4x461, 4
09 A080126-00 SPRING WASHER 4
10 A250006-00 TIRE AT25x8 2
*  A250018-00 TIRE BIGHORN -+ AT25X8-12 » M917 2
11 A250007-00 TIRE AT25x10 2
* A250019-00 TIRE BIGHORN > AT25X10-12 » M91¢ 2
12 A250014-01 RIM 12x6 » BLACK 2
13 A250015-01 RIM 12x7.5 » BLACK 2
14 A990286-00 NAME PLATE 4
15 F020154-00 RIM VALVE 4




FENDER,WHEEL(LOF EXCLUSIVE)

D1050-351A



FENDER,WHEEL (LOF EXCLUSIVE)

Model Item Partno Description Specification Quantity
01 F230030-00 FENDER LOF 4
02 F230031-50 LEFT BRACKET LOF 1
03 F230032-50 RIGHT BRACKET LOF 1
04 F230033A48 BRACKET,FENDER LOF 2
05 F230034-50 FRONT LEFT BRACKET LOF 1
06 F230035-50 FRONT RIGHT BRACKET LOF 1
07 F230040B48 BRACKET,FENDER LOF 2
08 A050024-41 HEXAGONAL FLANGE BOLT M6X1.0X16L 12
09 A050091-43 CROSS-SLOTTED TRUSS HEAD MACHINE SCREWS M6X1.0X12L 12
10 A050308-41 HEXAGONAL FLANGE BOLT M8x1.25x28L, ANTI-LOOSE GLUE 4




LIGHT(LOF EXCLUSIVE)

D1050-361A



LIGHT(LOF EXCLUSIVE)

Model Item Partno Description Specification Quantity
1 F040086-01 TURN SIGNAL CE 1
2 F040087-01 TURN SIGNAL CE 1
3 F210395-50 LICENSE PLATE LOF 1
4 F230008-50 HEAD LIGHT BRACKET LEFT 1
5 F230009-50 HEAD LIGHT BRACKET RIGHT 1
6 F230020-50 REAR TURN SIGNAL,BRACKET LEFT 2
7 F230021-50 REAR TURN SIGNAL,BRACKET RIGHT 2
8 F230026-00 HEAD LIGHT ASSY LEFT 1
9 F230027-00 HEAD LIGHT ASSY RIGHT 1
10 F230029A00 REAR HANDLE GRIP 1
11 F230036A48 BRACKET » TAILLIGHT LEFT 1
12 F230037A48 BRACKET » TAILLIGHT RIGHT 1
13 A050017-41 HEXAGONAL FLANGE BOLT M6%1.0x12L 2
14 A050031-41 PAN HEAD BOLT M5x%0.8x16L 2

15 A050049-41 HEXAGONAL FLANGE BOLT M8x1.25%16L 2
16 A050159-41 PANHEAD SCREW & WASHER M5x%0.8x10L 2
17 A130002-43 TAPPING SCREW 4mmx12L 6
18 A130005-43 TAPPING SCREW 5mmx16 10
19 A130024-43 TAPPING SCREW 4x12L THREAD CUTTING 6
20 A180049-00 BULB 12V-5W,CE 3
21 A180051-00 BULB 12V-10W(E-Mark) 2
22 A180073A00 LAMPS,LICENSE PLATE 2
23 A180083-00 BULB 12V /10W,YELLOW 2
24 A180092-00 DIRECTIONAL LEFT 1
25 A180093-00 DIRECTIONAL RIGHT 1
26 A180096-00 HEAD LIGHT FAR LIGHT 2
27 A180097-00 HEAD LIGHT NEAR LIGHT 2
28 A180111-00 TAIL LIGHT OUTSIDE,BLACK 2
29 A180100-00 REAR FOG LAMP LOF 1




ELECTRIC SYSTEM(LOF (CAB) EXCLUSIVE)

28

D1050-371A



ELECTRIC SYSTEM(LOF (CAB) EXCLUSIVE)

Model Item Partno Description Specification Quantity
01 F210035B00ASPEEDOMETER CAB 1
02 F210393B03 MAIN CABLE ASSY' LOF, 7 TYPE 1
03 F210125-42 BRACKET 1
04 F210317-00 SEAT CABLE 1
05 F210027-50 BRACKET,ELECTRICS PARTS 1
06 A190152-00 C.D.I 1
07 A050016-41 HEXAGONAL FLANGE BOLT M6x1.0x20L 4
08 A050041-41 SCREW M6%1.0%20L 4
09 A050139-41 HEXAGONAL FLANGE BOLT M6%1.0%35L 1
10 A050159-41 PANHEAD SCREW & WASHER M5x%0.8x10L 1
11 A060009-41 HEX INSERT LOCK NUT M6x%1.0 4
12 A060053-41 HEX INSERT LOCK NUT M6x%1.0 2
13 A080125-00 BUSH 2
14 A130018-43 TAPPING SCREW 5mmx12L 4
15 A190102-00 STARTER RELAY 1
16 A190156A00 FLASH RELAY 10W+10W+21W 1
17 F210156-00 TOOL KIT 1
18 A190170-01 SWITCH ASSY,IGNITION 1
19 A190101-00 REGULATOR 1
20 A190186-00 IGNTION COIL CAB 1
21 A230206-50 R.BRACKET, METER RIGHT 1
22 A230208-50 L.BRACKET, METER LEFT 1
23  A190109-00 TERMINAL ASSY 2
24 A190172-01 FUEL TANK CAP LOCK 1
25 A930005-00 STRAP 120%200 1
26 F040097-00 JACKET 1
27 A190137A00 CONTROLER 1
28 A190106A00- BATTERY GTx20L-BS 1




ELECTRIC SYSTEM(LOF (CAB) EXCLUSIVE)

28

D1050-371A



ELECTRIC SYSTEM(LOF (CAB) EXCLUSIVE)

Model Item Partno Description Specification Quantity
29 A190142-00 FUSE BOX COVER 1
30 A190173-00 KEY 1
31 F210400-50 SOCKET,TRAILER BRACKET 1
32 A190154-01 BODY, TRAILER SOCKET 1
33 A050017-41 HEXAGONAL FLANGE BOLT M6x1.0x12L 2
34 A050304-41 HEX SOCKET BOLT M5x%0.8x30L 3
35 F210404-00 HARNESS,SOCKET OF TRAILER LOF 1
36 A190169-00 LOCK COMPLEMENT 1
37 A190154-00 SOCKET, TRAILER LOF 1
38 A050024-41 HEXAGONAL FLANGE BOLT M6%1.0x16L 1
39 A090065-41 WASHER 1
40 F210467-03 MAIN CABLE ASSY. 7 TYPE, LOF CAB 1
41 A190083-00 HORN 1




FRAME ( LOF(EFI) EXCLUSIVE )

-381A

D1050



FRAME ( LOF(EFI) EXCLUSIVE )

Model Item Partno Description Specification Quantity
01 F210397C00 FRAME LOF |
02 F210078-50 RR STABILIZER 1
03 F210079-50 BRACKET 2
04 F210080-00 RUBBER 2
05 F210143-50 WATER HOSE SUSTENTACULAR 1
06 F210144-50 WATER HOSE SUSTENTACULAR 1
07 F230010-48 FOOTREST RH LEFT |
08 F230011-48 FOOTREST LH RIGHT 1
09 F230018-50 BRACKET ,REAR FENDER LEFT 1
10 F230019-50 BRACKET ,REAR FENDER RIGHT 1
11 F230024A48 FRAMEHEADLIGHT SHADE 1
12 F230025-00 BUMPER 1
13 A050024-41 HEXAGONAL FLANGE BOLT M6%1.0x16L 4
14 A050049-41 HEXAGONAL FLANGE BOLT M8x1.25%16L 12
15 A050081-43 HEXAGONAL FLANGE BOLT M6x1.0x10L 2
16 A050201-41 HEXAGONAL FLANGE BOLT M10x1.25%25L 8
17 A050267-41 HEXAGONAL FLANGE BOLT M12xP1.25x170L 2
18 A050268-41 HEXAGONAL FLANGE BOLT M12xP1.25x128L 1
19 A060008-41 INSERT LOCK NUT M12x1.25 3
20 A080009-41 SPRING WASHER (”10.2x3.7x2.5t 8
21 A080098-41 SPACER D6.5x312x1.0t 2
22 A080124-00 BUSH 2
23 A120011-00 RIVET D4x6 2
24 A130005-43 TAPPING SCREW 5mmx16 9
25 A220055-00 HOSE 2
26 VIN PLATE 1
27 A220091-00 PLUG ¥42-FK01021A 2
28 F210409A67 BASE, TRAILER BALL DL-7A 1




FRAME ( LOF(EFI) EXCLUSIVE )

-381A

D1050



FRAME ( LOF(EFI) EXCLUSIVE )

Model Item Partno Description Specification Quantity
29 A050306-41 HEX SOCKET BOLT M10x1.25%35L 3
30 A060069-41 HEX NUT M18x1.5 1
31 A080122-41 SPRING WASHER D19xD29%4t 1
32 A930025-00 TRAILER BALL NO MARK 1
33 A080033-41 WASHER 010.4x22x1.6 3




HANDLEBAR ( LOF(EFI) EXCLUSIVE )

D1049-681A



HANDLEBAR ( LOF(EFI) EXCLUSIVE )

Model

[tem

Part no

Description

Specification

Quantity

01
02
03
04
05
06
07
08
09
10
11
12
13
14
15
16
17
18
19
20
21
22
23
24
25

F210174-50
F210059-00
F210061-00
F020118-00
F020117-00
A160019-00
A050029-43
A160016-00
A160006-00
A190139-00
A190089-00
A190166-00

HANDLEBAR

THROTTLE WIRE

CHOKE CABLE

UPPER HANDLEBAR CLAMP (L)
UPPER HANDLEBAR CLAMP (R)
HANDLE GRIP

HEX SOCKET BOLT

REAR-VIEW MIRROR
REAR-VIEW MIRROR

LEFT LEVER ASSY

RIGHT LEVER ASSY

LEFT LEVER ASSY

A190180A00 RIGHT SWITCH

A190177-00

REVERSE OVERRIDE SWITCH

F210181A00 PARKING CABLE ASSY'
A190138A00 PARKING LEVER

A050049-41
A050053-41
F210186-00
A160018-00

HEXAGONAL FLANGE BOLT
HEX SOCKET BOLT
REAR-VIEW MIRROR PARTS
REAR-VIEW MIRROR ASSY

EFI

RIGHT
LEFT

M6x1.0%x25L

J14

M8x1.25x16L
M6x1.0x20L

F210403-50 SWITCH,REAR FOG LAMP BRACKET
A180102A00 PILOT LAMP, TRAILER
A190155-02 BODY, SWITCH OF REAR FOG LAMP LOF

A190155A01 HARNESS, SWITCH OF REAR FOG LAMP

A050325-43

MAY BREAKABLE SCREW

LOF,GREEN

M5x0.8x16L

1

R PR R R PR R NONRRRPRRRERPA R R R RNOR R R RS




ELECTRIC SYSTEM ( LOF(EFI) EXCLUSIVE)

D1050-391A



ELECTRIC SYSTEM ( LOF(EFI) EXCLUSIVE)

Model Item Partno Description Specification Quantity
01 F210034-00 SPEEDOMETER EFI 1
02 F210393-05 MAIN CABLE ASSY' LOF, 7 TYPE EFI 1
03 F210125-42 BRACKET 1
04 F210317-00 SEAT CABLE 1
05 F210027-50 BRACKET,ELECTRICS PARTS 1
06 E150168-00 ECU M3C 1
07 A050016-41 HEXAGONAL FLANGE BOLT M6x1.0x20L 2
08 A050041-41 SCREW M6%1.0%20L 8
09 A050139-41 HEXAGONAL FLANGE BOLT M6%1.0%35L 1
10 A050159-41 PANHEAD SCREW & WASHER M5x%0.8x10L 1
11 A060009-41 HEX INSERT LOCK NUT M6x%1.0 4
12 A060053-41 HEX INSERT LOCK NUT M6x%1.0 2
13 A080125-00 BUSH 2
14 A130018-43 TAPPING SCREW 5mmx12L 4
15 A190102-00 STARTER RELAY 1
16 A19015A00 FLASH RELAY 10W+10W+21W 1
17 F210156-00 TOOL KIT 1
18 A190170-01 SWITCH ASSY,IGNITION 1
19 A190101-00 REGULATOR 1
20 A190187A00 IGNITION COIL ASSY. EFI 1
21 A230206-50 R.BRACKET, METER RIGHT 1
22 A230208-50 L.BRACKET, METER LEFT 1
23  A190109-00 TERMINAL ASSY 2
24 A190172-01 FUEL TANK CAP LOCK 1
25 A190169-00 LOCK COMPLEMENT W/LOCK 1
26  A930005-00 STRAP 120%200 1
27 F040097-00 JACKET 1
28 A190106A00 BATTERY GTx20L-BS 1




ELECTRIC SYSTEM ( LOF(EFI) EXCLUSIVE)

D1050-391A



ELECTRIC SYSTEM ( LOF(EFI) EXCLUSIVE)

Model Item Partno Description Specification Quantity
29 A190142-00 FUSE BOX COVER 1
30 A190173-00 KEY 1
31 A050121-41 HEXAGONAL FLANGE BOLT M6%1.0%25L 2
32 F210400-50 SOCKET, TRAILER BRACKET 1
33 A190154-01 BODY, TRAILER SOCKET 1
34 A050017-41 HEXAGONAL FLANGE BOLT M6x1.0x12L 2
35 A050304-41 HEX SOCKET BOLT M5x%0.8x30L 3
36 F210404-00 HARNESS,SOCKET OF TRAILER LOF 1
37 A190154-00 SOCKET, TRAILER LOF 1
38 F210467-04 MAIN CABLE ASSY. 7 TYPE, LOF EFI 1
39 A030069-00 COVER,SOCKET OBD2 1
40 A050024-41 HEXAGONAL FLANGE BOLT M6x1.0x16L 1
41 A090065-41 WASHER 1
42 A190083-00 HORN 1




STICKERS(LOF EXCLUSIVE)

D1050-401A



STICKERS(LOF EXCLUSIVE)

Model Item Partno Description Specification Quantity

01 A990404-00 STICKER, TAIL LIGHT 1






